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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The AVENIR TELECOM'’s product, model number: ENERGY E500S (FCC ID: 2AM4J-E500S) or the
"EUT" in this report was a Mobile phone, which was measured approximately: 14.0 cm (L) * 7.2 cm (W) *
1.0 cm (H), rated with input voltage: DC 3.8 V from rechargeable li-ion battery or DC 5.0V from adapter.

Adapter Information:

Model: YW1000M

Input: 100-240V, 50/60Hz, 0.2A
Output: 5.0V, 1 A

Notes: This series products model: EM500SUS and ENERGY E500S are electrically identical, the difference between
them is only model name due to marketing purpose. Model ENERGY E500S was selected for fully testing, the detailed
information can be referred to the declaration letter which was stated and guaranteed by the applicant.

*All measurement and test data in this report was gathered from production sample serial number: 180515005
(Assigned by BACL, Shenzhen). The EUT supplied by the applicant was received on 2018-05-15.

Objective

This test report is prepared on behalf of AVENIR TELECOM in accordance with Part 2-Subpart J, Part 22-
Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15.247 DTS & DSS submissions with FCC ID: 2AM4J-E500S.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services

Applicable Standards: TIA/EIA 603-D and KDB 971168 D01 v03.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

Measurement Uncertainty

Parameter uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +1.5dB
Unwanted Emission, conducted +1.5dB
Emissions, Below 1GHz +4.70dB
radiated Above 1GHz +4.80dB
Temperature +1C
Supply voltages +0.4%

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration

The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 1201.002K50-
146520-wh
Rohde & Schwarz Wideband Radio Communication Tester CMU200 106891
Block Diagram of Test Setup
(o
i CMWS00/ AC Power
: CMU200 Source
A
Antenna
EUT %
Non-Conductive Table
150 cm above Ground Plane
< | 1.5Meters | >

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
81.1307, §2.1093 RF Exposure (SAR) Compliance*
82.1046; § 22.913 (a);
8§ 24.232 (c); §27.50 (c)(d) RF Output Power Compliance
(h)
§2.1047 Modulation Characteristics Not Applicable

§ 2.1049; § 22.905;

§ 24.235; §27.54,

§ 22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
5 2§ 422§25(1)§§2227%137($1{;)(m) Spurious Emissions at Antenna Terminal Compliance
5 2§ 422%))%5(3;)%2227%137(%)(”1) Field Strength of Spurious Radiation Compliance
§2 4'232 %5)957(?3 (h)(m) Band Edge Compliance

§ 2.1055; § 22.355; Frequency stability Compliance

Note: * Please refer to SAR report released by BACL, report number: RSZ180515005-20.

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

TEST EQUIPMENT LIST
. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & -
Schwarz Signal Analyzer FSEM 845987/005 2018-04-24 | 2019-04-24
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
Mini Pre-amplifier ZVA-183-S+ 5969001149 2018-05-21 | 2019-05-21
HP Amplifier HP8447E 1937A01046 2018-05-21 | 2018-11-19
Anritsu Signal Generator 68369B 004114 2017-12-24 | 2018-12-24
Rohde & EMI Test Receiver ESCI 101120 2018-01-11 | 2019-01-11
Schwarz
COM POWER Dipole Antenna AD-100 041000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2015-08-18 | 2018-08-17
Ducommun UFA210A-1-4724-
technologies RF Cable 30050U MFR64369 223410-001 | 2018-05-21 | 2018-11-19
Ducommun
technologies RF Cable 104PEA 218124002 2018-05-21 | 2018-11-19
Ducommun
technologies RF Cable RG-214 1 2018-05-21 | 2018-11-19
Ducommun
technologies RF Cable RG-214 2 2018-05-22 | 2018-11-22
Ducommun
Technologies Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Ducommun
technologies Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-28
Ducommun Pre-amplifier ALN-22093530-01 991373-01 2017-08-03 | 2018-08-03

technologies

FCC Part 27, FCC Part 22H/24E

Page 7 of 175




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

. L. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2017-12-24 | 2018-12-24
ESPEC Temperature & EL-10KA 09107726 2017-12-21 | 2018-12-21
Humidity Chamber
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Fluke Digital Multimeter 287 19000011 2018-04-12 | 2019-04-12
Rohde & Wideband Radio
Communication CMU200 106891 2017-12-14 | 2018-12-14
Schwarz
Tester
Wideband Radio
Rohde & Communication CMWS500 1201.002K50-146520- | 5118 0494 | 2019-04-24
Schwarz wh
Tester
Ducommun .
technologies RF Cable RG-214 3 Each Time
WEINSCHEL 10dB Attenuator 5324 AU 3842 Each Time
N/A Power Splitter N/A N/A 2018-05-21 | 2019-05-21

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RSZ180515005-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (c) (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to §27.50(c), Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-
746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.
According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMWS500
EUT Attenuator CMU200

Radiated method:

TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 26 °C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Hill He on 2018-07-02.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

Conducted Power

Cellular Band (Part 22H)

Frequenc ASTERIEES Qo Limit
Mode Channel (1&1_1 ) y Power (dBm)
4 (dBm)
128 824.2 32.75 38.45
GSM 190 836.6 32.64 38.45
251 848.8 32.91 38.45
F Average Output Power i
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 33.03 32.34 30.45 29.05 38.45
GPRS 190 836.6 33.06 32.39 30.62 29.17 38.45
251 848.8 32.97 32.25 30.41 29.00 38.45
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 27.63 26.76 25.78 24.94 38.45
EGPRS 190 836.6 27.31 26.37 25.47 24.65 38.45
251 848.8 26.83 25.92 25.13 24.36 38.45
Average Output Power
Test Test S (dBm)
Mode R Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.08 22.06 21.83
1 22.06 22.08 21.70
2 21.95 21.95 21.61
HSDPA
3 22.10 22.16 21.79
4 22.02 21.96 21.67
WCDMA
(Band V) Normal 1 22.52 22.47 22.25
2 2242 22.40 22.15
HSUPA 3 22.57 22.54 22.35
4 22.42 22.37 22.18
5 22.56 22.52 22.35
HSPA+ 1 20.78 21.13 21.56

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D
PCS Band (Part 24E)
Mode Channel Fr((;(/}lll_lezl;cy Averi’%iv(e): pue (i‘ll;::)t
(dBm)
512 1850.2 31.05 33
GSM 661 1880.0 30.36 33
810 1909.8 29.75 33
Mode Channel Frequency A"eragegﬁg’;‘t o Ly
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 31.10 30.66 29.31 28.26 33
GPRS 661 1880.0 30.38 29.99 28.53 27.28 33
810 1909.8 30.64 29.76 27.80 27.29 33
Frequenc Average Output Power (dBm) Limit
Mode Channel (“(}[HZ) ' 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 27.15 26.66 25.32 24.67 33
EGPRS 661 1880.0 27.38 26.80 25.49 24.56 33
810 1909.8 26.52 25.94 24.88 24.13 33
- Te‘st‘ Test 3 SGul:)P Average((;g:r[:;lt Power |
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 21.39 21.28 21.18
1 21.44 21.30 20.18
HSDPA 2 21.40 21.21 20.13
3 21.51 21.36 20.31
4 21.36 21.19 20.07
\(Aéir?dl\fﬁ Normal 1 2191 21.76 21.62
2 21.88 21.67 21.54
HSUPA 3 21.99 21.80 21.72
4 21.84 21.71 21.52
5 22.03 21.86 21.71
HSPA+ 1 21.85 21.79 21.31

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

Peak-to-average ratio (PAR)

Cellular Band

Mode Channel PAR (dB) Limit (dB)
Low 0.26 13
GSM Middle 0.13 13
High 0.29 13

PAR Limit
Mode Channel (dB) (dB)

Low 0.36 13
EGPRS Middle 0.34 13
High 0.28 13

Mode Channel PAR (dB) Limit (dB)
RMC Low 2.84 13
(BPSK) Middle 2.63 13
High 2.85 13
HSDPA Low 2.87 13
(160AM) lejdle 2.69 13
High 2.82 13
HSUPA Low 2.88 13
(BPSK) lejdle 2.64 13
High 2.85 13
Low 2.92 13
HSPA+ Middle 3.05 13
High 3.32 13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 0.23 13
GSM Middle 0.08 13
High 0.14 13
PAR Limit
Mode Channel (dB) (dB)
Low 0.32 13
EGPRS Middle 0.26 13
High 0.45 13
PAR Limit
Mode Channel (dB) (dB)
Low 3.85 13
RMC n
(BPSK) Middle 3.64 13
High 3.87 13
Low 3.84 13
HSDPA n
(160AM) Middle 3.66 13
High 3.87 13
Low 3.83 13
HSUPA .
(BPSK) Middle 3.66 13
High 3.82 13
Low 3.45 13
HSPA+ Middle 3.15 13
High 3.24 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

Radiated Power

GSM Mode:
‘Frequency Recei.ver Turntable Rx Antenna Sugitli)tlztei p— Absolute IFCC Part 22H/24E
(MHz) l(‘;;ﬂ‘\‘]l;% l;:ng%l:e Height | Polar | Level loss Gain (ﬁ;‘:ll) Limit | Margin
(m) | (H/V)| (dBm) (dB) (dBi) (dBm) | (dB)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 94.15 246 2.4 H 31.8 0.7 0.0 31.10 38.45 7.35
836.6 89.28 338 15 \Y 28.8 0.7 0.0 28.10 3845 | 10.35
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 91.18 19 1.6 H 211 1.30 8.50 28.30 33 4.7
1880.00 87.71 120 2.0 \Y 17.4 1.30 8.50 24.60 33 8.4
EDGE Mode:
‘Frequency Receiyer Turntable Rx Antenna Sugsatli)tllelteintenna Absolute Limit | Margin
(MHz) l}ggﬁ‘\‘}‘;‘; l)AeI;%‘?e Height | Polar | Level loss Gain (](-ie];fll) (dBm) | (dB)
(m) |(H/V)| (dBm) @B) | (dBi)
ERP, Cellular Band (Part 22H), Middle Channel
836.6 89.30 170 2.4 H 26.9 0.7 0.0 26.20 38.45 | 12.25
836.6 84.81 2 2.2 \Y 24.4 0.7 0.0 23.70 3845 | 14.75
EIRP, PCS Band (Part 24E), Middle Channel
1880.00 89.06 268 2.3 H 19.0 1.30 8.50 26.20 33 6.8
1880.00 85.56 116 2.3 \Y 15.3 1.30 8.50 22.50 33 10.5
WCDMA Mode:
Frequency Receiyer Turntable Rx Antenna Su(l:):::::te:ntenna Absolute FCC Part 22H/24E
0 aneny| e | "o | e | |G | Gy | |
(dB) | (dBi)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 84.91 65 1.7 H 215 0.7 0.0 21.80 38.45 16.65
836.6 81.08 184 2.3 \% 20.6 0.7 0.0 19.90 38.45 18.55
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 83.52 84 1.6 H 13.5 1.30 8.50 20.70 33 12.3
1880.00 | 82.68 339 15 \% 12.4 1.30 8.50 19.60 33 13.4
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

LTE Band 2:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset T rEvT (et
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 21.84 21.24 21.43
RB Size=1, RB Offset=2 21.65 21.88 21.54
RB Size=1, RB Offset=5 21.76 22.14 21.63
QPSK RB Size=3, RB Offset=0 21.31 21.91 21.83
RB Size=3, RB Offset=1 21.57 21.76 21.94
RB Size=3, RB Offset=2 22.03 21.71 21.20
RB Size=6, RB Offset=0 22.18 21.46 21.70
L4 RB Size=1, RB Offset=0 21.37 21.62 21.25
RB Size=1, RB Offset=2 21.58 21.74 21.92
RB Size=1, RB Offset=5 2157 21.71 21.29
16QAM RB Size=3, RB Offset=0 21.45 21.62 21.90
RB Size=3, RB Offset=1 21.31 21.47 21.94
RB Size=3, RB Offset=2 21.70 21.75 21.21
RB Size=6, RB Offset=0 21.38 22.14 21.89
RB Size=1, RB Offset=0 21.52 22.06 21.80
RB Size=1, RB Offset=7 22.15 21.58 21.44
RB Size=1, RB Offset=14 21.73 21.75 21.24
QPSK RB Size=8, RB Offset=0 21.58 21.52 21.32
RB Size=8, RB Offset=4 21.44 21.98 21.98
RB Size=8, RB Offset=7 22.05 21.67 21.78
RB Size=15, RB Offset=0 21.72 21.46 21.45
30 RB Size=1, RB Offset=0 21.70 21.79 21.27
RB Size=1, RB Offset=7 21.21 21.62 21.36
RB Size=1, RB Offset=14 21.38 21.81 22.12
16QAM RB Size=8, RB Offset=0 21.31 22.11 21.75
RB Size=8, RB Offset=4 22.11 21.78 21.55
RB Size=8, RB Offset=7 21.23 21.71 21.73
RB Size=15, RB Offset=0 21.46 21.44 21.37
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.35 21.33 21.55

RB Size=1, RB Offset=12 21.42 21.98 21.96

RB Size=1, RB Offset=24 22.10 21.67 22.11

QPSK RB Size=12, RB Offset=0 21.54 21.47 22.05

RB Size=12, RB Offset=6 21.74 21.93 21.62

RB Size=12, RB Offset=11 22.03 21.54 22.17

RB Size=25, RB Offset=0 22.15 21.23 21.74

>0 RB Size=1, RB Offset=0 21.91 22.17 21.50

RB Size=1, RB Offset=12 21.62 21.95 21.38

RB Size=1, RB Offset=24 21.70 21.84 21.57

16QAM RB Size=12, RB Offset=0 21.95 22.01 21.93

RB Size=12, RB Offset=6 22.05 21.88 21.69

RB Size=12, RB Offset=11 21.30 22.03 21.26

RB Size=25, RB Offset=0 22.05 21.37 21.97

RB Size=1, RB Offset=0 21.52 21.25 21.39

RB Size=1, RB Offset=24 22.16 21.60 21.70

RB Size=1, RB Offset=49 21.36 22.02 21.28

QPSK RB Size=25, RB Offset=0 21.44 21.60 22.11

RB Size=25, RB Offset=12 21.94 21.62 21.93

RB Size=25, RB Offset=24 21.23 22.13 22.16

RB Size=50, RB Offset=0 22.09 21.68 21.29

100 RB Size=1, RB Offset=0 21.93 21.36 22.10

RB Size=1, RB Offset=24 21.24 21.73 21.74

RB Size=1, RB Offset=49 22.16 21.63 21.51

16QAM RB Size=25, RB Offset=0 21.74 21.50 21.56

RB Size=25, RB Offset=12 21.31 22.10 21.28

RB Size=25, RB Offset=24 22.02 21.93 21.73

RB Size=50, RB Offset=0 21.25 21.44 21.93
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.61 21.41 21.94

RB Size=1, RB Offset=37 21.85 21.87 21.32

RB Size=1, RB Offset=74 22.02 21.36 21.55

QPSK RB Size=36, RB Offset=0 21.96 22.09 21.75

RB Size=36, RB Offset=18 2177 22.14 21.66

RB Size=36, RB Offset=37 21.41 21.25 21.23

RB Size=75, RB Offset=0 21.88 21.27 22.06

150 RB Size=1, RB Offset=0 21.57 21.71 21.55

RB Size=1, RB Offset=37 21.58 21.53 21.44

RB Size=1, RB Offset=74 21.60 21.96 22.14

16QAM RB Size=36, RB Offset=0 21.97 21.47 21.98

RB Size=36, RB Offset=18 21.50 21.28 22.03

RB Size=36, RB Offset=37 21.56 21.87 21.81

RB Size=75, RB Offset=0 21.60 21.60 21.82

RB Size=1, RB Offset=0 21.64 21.35 22.03

RB Size=1, RB Offset=49 21.20 21.76 21.89

RB Size=1, RB Offset=99 21.44 21.39 21.87

QPSK RB Size=50, RB Offset=0 21.25 21.77 21.25

RB Size=50, RB Offset=24 21.57 21.68 21.25

RB Size=50, RB Offset=49 22.03 22.15 21.45

RB Size=100, RB Offset=0 21.54 21.32 21.50

200 RB Size=1, RB Offset=0 22.13 21.35 21.55

RB Size=1, RB Offset=49 21.30 22.13 21.56

RB Size=1, RB Offset=99 21.62 21.97 21.51

16QAM RB Size=50, RB Offset=0 21.39 22.19 22.02

RB Size=50, RB Offset=24 22.04 21.65 22.18

RB Size=50, RB Offset=49 21.22 21.27 22.03

RB Size=100, RB Offset=0 21.41 21.56 21.23

FCC Part 27, FCC Part 22H/24E

Page 19 of 175




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

Peak-to-average ratio (PAR)

Modulation Middl(edgilannel Linl:i;Al(ldB) Result
QPSK (1RB Size) 6.79 13 Pass
QPSK (100RB Size) 6.32 13 Pass
16QAM (1RB Size) 7.25 13 Pass
16QAM (100RB Size) 7.36 13 Pass
QPSK:
Frequency %ee:%iivner ;l;l;)liz RX e S“Cb::::tedAntenna A})Jse(i,l:lte Limit
(MHz) | G vy | Angle H(e;f)h‘ fﬁ’/‘gr) (‘&g:l') Loss | Gain | (ggm) | (4Bm™
Degree (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1880.00 85.48 217 25 H 154 1.30 9.40 23.50 33
1880.00 84.23 141 11 \J 14.0 1.30 9.40 22.10 33
3 MHz Bandwidth
1880.00 84.27 237 2.2 H 14.2 1.30 9.40 22.30 33
1880.00 83.56 200 18 \J 13.3 1.30 9.40 21.40 33
5 MHz Bandwidth
1880.00 83.62 92 2.2 H 13.6 1.30 9.40 21.70 33
1880.00 82.86 45 11 \Y 12.6 1.30 9.40 20.70 33
10 MHz Bandwidth
1880.00 85.02 94 11 H 15.0 1.30 9.40 23.10 33
1880.00 83.76 310 1.0 \Y 135 1.30 9.40 21.60 33
15 MHz Bandwidth
1880.00 83.28 232 2.4 H 13.2 1.30 9.40 21.30 33
1880.00 82.86 329 2.2 \Y 12.6 1.30 9.40 20.70 33
20 MHz Bandwidth
1880.00 82.36 263 1.7 H 12.3 1.30 9.40 20.40 33
1880.00 83.19 157 1.9 \Y 12.9 1.30 9.40 21.00 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1880.00 84.54 104 11 H 145 1.30 9.40 22.60 33
1880.00 83.61 102 2.0 \% 13.3 1.30 9.40 21.40 33
3 MHz Bandwidth
1880.00 83.26 133 18 H 13.2 1.30 9.40 21.30 33
1880.00 82.21 204 15 \ 11.9 1.30 9.40 20.00 33
5 MHz Bandwidth
1880.00 82.63 160 1.2 H 12.6 1.30 9.40 20.70 33
1880.00 83.26 286 2.4 \ 13.0 1.30 9.40 21.10 33
10 MHz Bandwidth
1880.00 82.15 110 15 H 121 1.30 9.40 20.20 33
1880.00 82.33 123 11 \% 121 1.30 9.40 20.20 33
15 MHz Bandwidth
1880.00 85.42 224 1.4 H 16.7 1.40 7.30 22.60 33
1880.00 84.32 302 11 \% 14.1 1.30 9.40 22.20 33
20 MHz Bandwidth
1880.00 84.59 244 1.3 H 15.9 1.40 7.30 21.80 33
1880.00 83.12 320 13 \ 129 1.30 9.40 21.00 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset G G e
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.59 22.12 22.49
RB Size=1, RB Offset=2 22.63 22.22 22.07
RB Size=1, RB Offset=5 22.15 22.28 22.63
QPSK RB Size=3, RB Offset=0 22.02 22.04 22.30
RB Size=3, RB Offset=1 22.85 22.89 22.74
RB Size=3, RB Offset=2 22.84 22.31 22.95
RB Size=6, RB Offset=0 22.35 22.84 22.92
L4 RB Size=1, RB Offset=0 22.09 22.35 22.33
RB Size=1, RB Offset=2 22.51 22.89 22.65
RB Size=1, RB Offset=5 22.08 22.04 22.60
16QAM RB Size=3, RB Offset=0 22.68 22.26 22.07
RB Size=3, RB Offset=1 22.08 22.22 22.47
RB Size=3, RB Offset=2 22.21 22.10 22.34
RB Size=6, RB Offset=0 22.17 22.09 22.14
RB Size=1, RB Offset=0 22.20 22.18 22.33
RB Size=1, RB Offset=7 22.42 22.91 22.25
RB Size=1, RB Offset=14 22.06 22.66 22.62
QPSK RB Size=8, RB Offset=0 22.10 22.70 22.52
RB Size=8, RB Offset=4 22.10 22.08 22.93
RB Size=8, RB Offset=7 22.17 22.54 22.89
RB Size=15, RB Offset=0 22.42 22.78 22.89
30 RB Size=1, RB Offset=0 22.07 22.90 22.60
RB Size=1, RB Offset=7 22.49 22.97 22.97
RB Size=1, RB Offset=14 22.74 22.92 22.08
16QAM RB Size=8, RB Offset=0 22.35 22.36 22.73
RB Size=8, RB Offset=4 22.83 22.48 22.70
RB Size=8, RB Offset=7 22.01 22.33 22.68
RB Size=15, RB Offset=0 22.14 22.10 22.15
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.95 22.66 22.04

RB Size=1, RB Offset=12 22.07 22.38 22.58

RB Size=1, RB Offset=24 22.30 22.84 22.86

QPSK RB Size=12, RB Offset=0 22.55 22.37 22.78

RB Size=12, RB Offset=6 22.65 22.89 22.58

RB Size=12, RB Offset=11 22.40 22.68 22.55

RB Size=25, RB Offset=0 22.16 22.34 22.36

>0 RB Size=1, RB Offset=0 22.94 22.18 22.52

RB Size=1, RB Offset=12 22.81 22.37 22.76

RB Size=1, RB Offset=24 21.99 22.23 22.59

16QAM RB Size=12, RB Offset=0 22.81 21.98 22.17

RB Size=12, RB Offset=6 22.30 22.11 22.30

RB Size=12, RB Offset=11 22.55 22.05 22.59

RB Size=25, RB Offset=0 22.00 22.01 22.34

RB Size=1, RB Offset=0 22.45 22.92 22.35

RB Size=1, RB Offset=24 22.66 22.45 22.84

RB Size=1, RB Offset=49 22.17 22.41 22.35

QPSK RB Size=25, RB Offset=0 22.33 22.68 22.08

RB Size=25, RB Offset=12 22.09 22.58 22.32

RB Size=25, RB Offset=24 22.93 22.65 22.76

RB Size=50, RB Offset=0 22.48 22.23 22.93

100 RB Size=1, RB Offset=0 22.44 22.76 22.70

RB Size=1, RB Offset=24 22.76 22.24 22.83

RB Size=1, RB Offset=49 22.94 22.27 22.05

16QAM RB Size=25, RB Offset=0 22.79 22.63 22.05

RB Size=25, RB Offset=12 22.26 22.08 22.11

RB Size=25, RB Offset=24 22.29 22.52 22.07

RB Size=50, RB Offset=0 22.12 22.15 22.04

FCC Part 27, FCC Part 22H/24E

Page 23 of 175




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.37 22.64 22.24

RB Size=1, RB Offset=37 22.69 22.71 22.19

RB Size=1, RB Offset=74 22.15 22.56 22.67

QPSK RB Size=36, RB Offset=0 22.54 22.23 22.49

RB Size=36, RB Offset=18 22.11 22.87 22.37

RB Size=36, RB Offset=37 22.65 22.65 22.46

RB Size=75, RB Offset=0 22.21 22.71 22.20

150 RB Size=1, RB Offset=0 22.88 22.56 22.21

RB Size=1, RB Offset=37 22.35 22.05 22.70

RB Size=1, RB Offset=74 22.75 22.84 22.34

16QAM RB Size=36, RB Offset=0 22.13 22.46 22.55

RB Size=36, RB Offset=18 2291 22.48 22.62

RB Size=36, RB Offset=37 22.55 22.45 22.67

RB Size=75, RB Offset=0 22.00 22.04 22.19

RB Size=1, RB Offset=0 22.92 22.41 22.84

RB Size=1, RB Offset=49 22.24 22.20 22.18

RB Size=1, RB Offset=99 22.46 22.35 22.50

QPSK RB Size=50, RB Offset=0 22.70 22.96 22.18

RB Size=50, RB Offset=24 21.98 22.49 22.68

RB Size=50, RB Offset=49 22.67 22.81 22.17

RB Size=100, RB Offset=0 22.10 22.85 22.01

200 RB Size=1, RB Offset=0 22.18 22.54 22.08

RB Size=1, RB Offset=49 22.58 22.58 22.49

RB Size=1, RB Offset=99 22.11 22.31 22.60

16QAM RB Size=50, RB Offset=0 22.43 22.09 22.73

RB Size=50, RB Offset=24 22.69 22.09 22.42

RB Size=50, RB Offset=49 22.01 22.72 22.29

RB Size=100, RB Offset=0 22.09 22.33 22.17

FCC Part 27, FCC Part 22H/24E

Page 24 of 175




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

Peak-to-average ratio (PAR)

Modulation Middl(e d(};;lannel Linl:il: ﬁlB) Result
QPSK (1RB Size) 4.80 13 Pass
QPSK (100RB Size) 4,52 13 Pass
16QAM (1RB Size) 5.23 13 Pass
16QAM (100RB Size) 4.82 13 Pass
QPSK:
. Turn Rx Antenna Substituted
Frequency l;eczl.ver table . Cable | Antenna A2801l=te Limit
(MHz) (;; plg)g Angle Height | Polar | Level Loss Gain (dg]:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 86.32 46 1.7 H 13.2 1.30 8.90 20.80 30
1732.50 84.18 263 2.3 V 11.6 1.30 8.90 19.20 30
3 MHz Bandwidth
1732.50 85.92 12 2.3 H 12.8 1.30 8.90 20.40 30
1732.50 86.33 296 24 V 13.8 1.30 8.90 21.40 30
5 MHz Bandwidth
1732.50 87.32 149 24 H 14.2 1.30 8.90 21.80 30
1732.50 86.98 21 1.7 \Y/ 14.4 1.30 8.90 22.00 30
10 MHz Bandwidth
1732.50 86.32 141 2.0 H 13.2 1.30 8.90 20.80 30
1732.50 88.12 240 2.2 V 15.6 1.30 8.90 23.20 30
15 MHz Bandwidth
1732.50 86.88 301 2.1 H 13.7 1.30 8.90 21.30 30
1732.50 89.32 66 1.7 V 16.8 1.30 8.90 24.40 30
20 MHz Bandwidth
1732.50 85.89 179 25 H 12.7 1.30 8.90 20.30 30
1732.50 86.35 220 2.1 \Y/ 13.8 1.30 8.90 21.40 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 87.23 259 1.2 H 14.1 1.30 8.90 21.70 30
1732.50 85.63 289 1.6 \% 13.1 1.30 8.90 20.70 30
3 MHz Bandwidth
1732.50 86.99 112 2.2 H 18.2 1.60 6.90 23.50 30
1732.50 86.85 15 2.2 \% 17.6 1.60 6.90 22.90 30
5 MHz Bandwidth
1732.50 87.96 174 1.6 H 19.2 1.60 6.90 24.50 30
1732.50 86.89 255 2.1 \ 17.7 1.60 6.90 23.00 30
10 MHz Bandwidth
1732.50 88.32 108 24 H 15.2 1.30 8.90 22.80 30
1732.50 86.69 111 2.3 \% 14.1 1.30 8.90 21.70 30
15 MHz Bandwidth
1732.50 88.11 235 13 H 19.3 1.60 6.90 24.60 30
1732.50 87.61 282 13 \% 18.4 1.60 6.90 23.70 30
20 MHz Bandwidth
1732.50 87.86 322 1.3 H 19.1 1.60 6.90 24.40 30
1732.50 88.13 73 1.6 \ 15.6 1.30 8.90 23.20 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

LTE Band 5:
Maximum Output Power
B“(Il‘\‘;giz‘;th Modulation |  RB size/RB Offset oo S ST
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 21.50 21.20 21.55
RB Size=1, RB Offset=2 21.72 21.88 21.88
RB Size=1, RB Offset=5 21.20 21.97 21.79
QPSK RB Size=3, RB Offset=0 21.33 21.84 21.20
RB Size=3, RB Offset=1 21.98 21.75 21.83
RB Size=3, RB Offset=2 21.62 21.96 21.16
RB Size=6, RB Offset=0 21.47 21.14 21.78
L4 RB Size=1, RB Offset=0 21.68 21.94 22.07
RB Size=1, RB Offset=2 21.69 21.20 21.99
RB Size=1, RB Offset=5 21.27 21.51 21.33
16QAM RB Size=3, RB Offset=0 21.85 22.01 21.50
RB Size=3, RB Offset=1 21.79 21.82 21.10
RB Size=3, RB Offset=2 21.93 21.18 21.74
RB Size=6, RB Offset=0 21.86 21.12 21.25
RB Size=1, RB Offset=0 21.79 21.90 21.95
RB Size=1, RB Offset=7 21.36 21.55 21.34
RB Size=1, RB Offset=14 21.47 21.11 21.22
QPSK RB Size=8, RB Offset=0 21.10 21.23 21.12
RB Size=8, RB Offset=4 21.99 21.85 21.53
RB Size=8, RB Offset=7 21.81 21.44 21.46
RB Size=15, RB Offset=0 21.64 21.29 21.87
>0 RB Size=1, RB Offset=0 21.91 21.60 21.91
RB Size=1, RB Offset=7 22.00 21.32 21.15
RB Size=1, RB Offset=14 21.30 22.04 21.87
16QAM RB Size=8, RB Offset=0 21.48 21.44 21.66
RB Size=8, RB Offset=4 21.75 21.37 21.50
RB Size=8, RB Offset=7 21.38 21.24 21.14
RB Size=15, RB Offset=0 21.25 21.07 21.15
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

Bandwidth . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.98 21.87 22.03

RB Size=1, RB Offset=12 22.03 21.78 21.63

RB Size=1, RB Offset=24 21.89 21.42 22.06

QPSK RB Size=12, RB Offset=0 21.56 21.43 21.20

RB Size=12, RB Offset=6 21.17 21.57 21.42

RB Size=12, RB Offset=11 21.16 22.06 21.51

RB Size=25, RB Offset=0 21.59 21.76 22.04

>0 RB Size=1, RB Offset=0 21.99 21.14 21.58

RB Size=1, RB Offset=12 22.08 21.60 21.44

RB Size=1, RB Offset=24 21.18 22.00 21.31

16QAM RB Size=12, RB Offset=0 21.11 21.56 21.64

RB Size=12, RB Offset=6 21.26 21.99 21.54

RB Size=12, RB Offset=11 21.58 21.96 21.56

RB Size=25, RB Offset=0 21.37 21.13 21.30

RB Size=1, RB Offset=0 21.72 21.45 21.51

RB Size=1, RB Offset=24 21.43 21.53 21.65

RB Size=1, RB Offset=49 21.86 21.97 21.14

QPSK RB Size=25, RB Offset=0 21.09 21.50 21.23

RB Size=25, RB Offset=12 21.30 21.41 21.34

RB Size=25, RB Offset=24 21.24 21.37 21.79

RB Size=50, RB Offset=0 21.46 21.23 21.41

100 RB Size=1, RB Offset=0 21.54 21.20 21.26

RB Size=1, RB Offset=24 21.91 21.44 21.82

RB Size=1, RB Offset=49 22.08 21.33 21.68

16QAM RB Size=25, RB Offset=0 21.89 21.22 21.26

RB Size=25, RB Offset=12 22.00 21.86 21.52

RB Size=25, RB Offset=24 21.59 21.73 21.37

RB Size=50, RB Offset=0 21.04 21.37 21.19
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB
Size) 6.45 13 Pass
QPSK (50RB
Size) 6.53 13 Pass
16QAM (1RB
Size) 7.15 13 Pass
16QAM (50RB
Size) 6.73 13 Pass
QPSK:
Rx A i
Frequency Receiver ;l;l:,lilel x Antenna SqustliutedA Absolute Limit
MH Reading Ansl Height | Polar | Level able | Antenna | [ evel dB
( Z) (dBllV) ngle (l’l’l) (H/V) (dBm) Loss Gain (dBm) ( m)
Degree (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
836.5 85.15 96 2.3 H 22.8 0.7 0.0 22.10 38.45
836.5 83.99 316 2.4 V 23.6 0.7 0.0 22.90 38.45
3 MHz Bandwidth
836.5 85.36 313 1.7 H 23.0 0.7 0.0 22.30 38.45
836.5 83.47 310 1.0 \Y/ 23.0 0.7 0.0 22.30 38.45
5 MHz Bandwidth
836.5 85.95 260 2.1 H 23.6 0.7 0.0 22.90 38.45
836.5 83.05 157 2.3 \Y/ 22.6 0.7 0.0 21.90 38.45
10 MHz Bandwidth
836.5 85.86 120 1.4 H 235 0.7 0.0 22.80 38.45
836.5 83.73 239 1.7 V 23.3 0.7 0.0 22.60 38.45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

16QAM:
Rx Antenna Substituted
Frequency Receiyer 2&: . Cable | Antenna Absolute Limit
(MHz) l(((;)lz;dl\n,g Angle Height | Polar | Level Loss Gain I&;;VCI (dBm)
1v) Degree (m) | (HV) | (dBm) (dB) (dBi) (dBm)
Middle Channel

1.4 MHz Bandwidth
836.5 85.11 27 1.3 H 22.7 0.7 0.0 22.00 38.45
836.5 83.94 237 1.8 V 235 0.7 0.0 22.80 38.45

3 MHz Bandwidth
836.5 85.76 302 15 H 234 0.7 0.0 22.70 38.45
836.5 84.50 221 24 \Y 24.1 0.7 0.0 23.40 38.45

5 MHz Bandwidth
836.5 85.30 26 1.0 H 22.9 0.7 0.0 22.20 38.45
836.5 83.16 237 1.2 \Y 22.7 0.7 0.0 22.00 38.45

10 MHz Bandwidth
836.5 85.52 226 1.0 H 23.1 0.7 0.0 22.40 38.45
836.5 83.44 216 2.3 V 23.0 0.7 0.0 22.30 38.45

FCC Part 27, FCC Part 22H/24E Page 30 of 175




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

LTE Band 7:
Maximum Output Power
Ba(lllv([lﬁiz()ith Modulation RB size/RB Offset Cl%aolrrlel Cl\;lll:ndI:Zl CEal;gllllel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.27 22.25 21.83
RB Size=1, RB Offset=12 22.63 21.98 22.58
RB Size=1, RB Offset=24 22.24 21.91 21.88
QPSK RB Size=12, RB Offset=0 22.03 22.38 22.37
RB Size=12, RB Offset=6 22.49 21.85 21.75
RB Size=12, RB Offset=11 22.16 21.67 22.07
RB Size=25, RB Offset=0 21.90 21.99 22.32
>0 RB Size=1, RB Offset=0 22,51 21.82 21.80
RB Size=1, RB Offset=12 22.50 21.66 21.85
RB Size=1, RB Offset=24 22.52 22.06 21.87
16QAM RB Size=12, RB Offset=0 22.12 21.88 22.17
RB Size=12, RB Offset=6 22.01 22.42 22.01
RB Size=12, RB Offset=11 21.64 21.51 21.55
RB Size=25, RB Offset=0 21.29 21.28 21.33
RB Size=1, RB Offset=0 22.63 21.67 22.31
RB Size=1, RB Offset=24 21.83 22.08 22.35
RB Size=1, RB Offset=49 21.97 21.88 22.09
QPSK RB Size=25, RB Offset=0 22.08 22.14 22.06
RB Size=25, RB Offset=12 21.83 21.66 22.36
RB Size=25, RB Offset=24 22.27 21.85 22.32
RB Size=50, RB Offset=0 21.93 22.41 22.58
100 RB Size=1, RB Offset=0 21.83 22.34 22.42
RB Size=1, RB Offset=24 21.83 22.38 22.26
RB Size=1, RB Offset=49 21.69 22.24 21.66
16QAM RB Size=25, RB Offset=0 21.78 21.77 22.57
RB Size=25, RB Offset=12 22.25 22.43 21.65
RB Size=25, RB Offset=24 22.28 22.03 21.52
RB Size=50, RB Offset=0 21.71 21.37 21.34
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e e . _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.57 21.93 22.62

RB Size=1, RB Offset=37 21.96 22.43 22.22

RB Size=1, RB Offset=74 21.78 22.26 22.44

QPSK RB Size=36, RB Offset=0 22.56 22.14 22.06

RB Size=36, RB Offset=18 21.70 22.34 21.84

RB Size=36, RB Offset=37 22.18 22.30 22.63

RB Size=75, RB Offset=0 22.15 21.76 22.26

150 RB Size=1, RB Offset=0 21.88 22.50 22.15

RB Size=1, RB Offset=37 22.22 22.44 22.49

RB Size=1, RB Offset=74 22.54 22.09 21.72

16QAM RB Size=36, RB Offset=0 22.22 22.03 22.27

RB Size=36, RB Offset=18 22.03 22.56 22.41

RB Size=36, RB Offset=37 22.21 22.03 21.69

RB Size=75, RB Offset=0 22.18 22.16 21.66

RB Size=1, RB Offset=0 21.70 21.91 22.44

RB Size=1, RB Offset=49 21.74 22.27 21.96

RB Size=1, RB Offset=99 22.24 22.43 21.67

QPSK RB Size=50, RB Offset=0 22.37 22.18 22.08

RB Size=50, RB Offset=24 21.76 22.58 22.45

RB Size=50, RB Offset=49 22.41 21.71 21.69

RB Size=100, RB Offset=0 22.45 22.37 22.40

200 RB Size=1, RB Offset=0 22.57 21.86 22.50

RB Size=1, RB Offset=49 22.46 21.83 22.23

RB Size=1, RB Offset=99 22.48 21.92 21.68

16QAM RB Size=50, RB Offset=0 21.90 22.00 22.20

RB Size=50, RB Offset=24 22.01 21.65 22.37

RB Size=50, RB Offset=49 22.34 22.04 22.08

RB Size=100, RB Offset=0 22.07 22.56 21.98
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Peak-to-average ratio (PAR)

Modulation Middl(edg;mnnel Linl:i?l({dB) Result
QPSK (1RB Size) 4.84 13 Pass
QPSK (100RB Size) 5.32 13 Pass
16QAM (1RB Size) 5.90 13 Pass
16QAM (100RB Size) 6.17 13 Pass
QPSK:
Frequency lliiziliivxfr ’tfal::il; RX e Sucb:l,::tedAntenna A}’;‘i};te Limit
(MHz) | qpoF | Angle Hf:;’)'“ (P;I";f) (flgf]‘) Loss | Gain | (agm) | (4Bm™
Degree (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2350.00 82.63 89 1.8 H 12.4 2.30 10.10 20.20 33
2350.00 83.96 190 2.1 \% 14.7 2.30 10.10 22.50 33
10 MHz Bandwidth
2350.00 81.32 314 1.6 H 111 2.30 10.10 18.90 33
2350.00 82.12 359 1.2 \% 12.8 2.30 10.10 20.60 33
15 MHz Bandwidth
2350.00 84.32 346 2.3 H 14.1 2.30 10.10 21.90 33
2350.00 83.23 85 1.2 \% 14.0 2.30 10.10 21.80 33
20 MHz Bandwidth
2350.00 82.32 260 1.7 H 12.1 2.30 10.10 19.90 33
2350.00 83.24 207 2.4 \% 14.0 2.30 10.10 21.80 33
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16QAM:
. Rx Antenna Substituted
Frequency l;z;‘:lliv:g 2&: . Cable | Antenna AEZ(:};te Limit
(MHz) | cip vy | Angle Hff)ht g‘{’};; (‘(;;V:l') Loss | Gain | (agm) | (4BM
Degree (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 84.36 212 11 H 14.9 2.60 10.20 22.50 33
2535.00 85.32 297 1.9 \ 16.4 2.60 10.20 24.00 33
10 MHz Bandwidth
2535.00 85.66 210 2.4 H 16.2 2.60 10.20 23.80 33
2535.00 84.87 331 1.7 \ 16.0 2.60 10.20 23.60 33
15 MHz Bandwidth
2535.00 84.78 87 1.1 H 15.3 2.60 10.20 22.9 33
2535.00 83.65 276 19 \ 14.8 2.60 10.20 22.4 33
20 MHz Bandwidth
2535.00 85.32 159 2.1 H 15.8 2.60 10.20 23.40 33
2535.00 82.21 302 18 \% 13.3 2.60 10.20 20.90 33
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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LTE Band 17:

B*‘(‘ﬁﬁi;)“h Modulation RB size/RB Offset o e e

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.67 21.72 22.14

RB Size=1, RB Offset=12 21.34 22.22 21.35

RB Size=1, RB Offset=24 21.73 21.47 21.93

QPSK RB Size=12, RB Offset=0 21.89 22.08 21.66

RB Size=12, RB Offset=6 21.48 21.37 21.46

RB Size=12, RB Offset=11 2227 21.84 21.95

RB Size=25, RB Offset=0 22.01 22.20 21.85

>0 RB Size=1, RB Offset=0 21.46 21.43 2227

RB Size=1, RB Offset=12 21.89 2153 2227

RB Size=1, RB Offset=24 2223 21.46 22.19

16QAM RB Size=12, RB Offset=0 2157 21.79 21.43

RB Size=12, RB Offset=6 21.79 2171 2154

RB Size=12, RB Offset=11 21.49 2151 21.42

RB Size=25, RB Offset=0 21.62 2133 2127

RB Size=1, RB Offset=0 22.02 21.34 2217

RB Size=1, RB Offset=24 2213 2172 22.29

RB Size=1, RB Offset=49 22.08 2178 21.34

QPSK RB Size=25, RB Offset=0 2221 21.84 21.64

RB Size=25, RB Offset=12 21.70 21.49 21.96

RB Size=25, RB Offset=24 21.38 21.48 21.40

RB Size=50, RB Offset=0 22.24 21.95 22.00

100 RB Size=1, RB Offset=0 22.08 21.89 21.79

RB Size=1, RB Offset=24 2217 21.94 22.14

RB Size=1, RB Offset=49 2153 22.07 21.90

16QAM RB Size=25, RB Offset=0 21.41 22.29 21.78

RB Size=25, RB Offset=12 21.78 22.04 2211

RB Size=25, RB Offset=24 21.34 21.32 21.92

RB Size=50, RB Offset=0 21.17 21.16 21.34
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Peak-to-average ratio (PAR):

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB Size) 6.08 13 Pass
QPSK (50RB Size) 577 13 Pass
16QAM (1RB Size) 6.92 13 Pass
16QAM (50RB Size) 6.85 13 Pass
EIRP:
QPSK:
Frequency e s ’{al;)lig K Snrnm SquSt:lmedA t AR Limit
3 . able ntenna
(MHz) lzggdl:]l)g Angle Height | Polar | Level Loss Gain (ﬁ;vlf]l) (dBm)
n Degree (m) (H/V) | (dBm) (dB) (dBi)
Middle Channel
5 MHz Bandwidth
710 86.08 138 1.8 H 23.7 0.7 0.0 23.00 34.77
710 83.93 31 2.0 \Y 235 0.7 0.0 22.80 34.77
10 MHz Bandwidth
710 85.37 346 2.2 H 23.0 0.7 0.0 22.30 34.77
710 83.30 184 1.2 Vv 22.9 0.7 0.0 22.20 34.77
16QAM:
Frequency e s 2;;2 R Antenns SquSt[l,:UtedA t AR Limit
3 . able ntenna
(MHz) l((g]&;dl\l]l)g Angle Height | Polar | Level Loss Gain (E%‘:]l) (dBm)
Middle Channel
5 MHz Bandwidth
710 85.61 359 2.4 H 23.2 0.7 0.0 22.50 34.77
710 83.92 20 2.3 \Y 235 0.7 0.0 22.80 34.77
10 MHz Bandwidth
710 85.35 28 2.2 H 23.0 0.7 0.0 22.30 34.77
710 83.23 128 1.4 Vv 22.8 0.7 0.0 22.10 34.77
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 25~26 °C
Relative Humidity: 52~55 %
ATM Pressure: 100.5~101.0 kPa

The testing was performed by Hill He from 2018-06-21 to 2018-06-28.

EUT operation mode: Transmitting
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Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (1\(/in) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 243.590 314.103
EGPRS(8PSK) 836.6 251.603 317.308
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 4.215 4.904
HSUPA (BPSK) 836.6 4.199 4.840
HSDPA (16QAM) 836.6 4.215 4.888
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (l\‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 246.795 315.705
EGPRS(8PSK) 1880.0 261.218 325.321
Frequenc 99% Occupied 26 dB Emission
Mode (D(/}Hz) ¥ Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4231 4.904
HSUPA (BPSK) 1880.0 4.231 4.888
HSDPA (16QAM) 1880.0 4.215 4.872
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Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 KkHz -0.34 dB
Ref 34 dBm “Att 25 dB SWT 40 ms 314.102564102 kHz
2o OFfget 4.3 dB 0BW243.589743590 kHz|
D1 27.5|dBm Markdr 1 [T1[] |
1.17 dem| M
| o0 1 836.444551282 MHz
&l 0| Temp |1 [T1 OHW]

T
VAXH 7} \%2 12.85 dem|
L 10 6 478204128 MHz|

Temp |2 [T1 OBW]
& 11.72 dBm
D2 1|5 dBm

/ A ad 170 2

§ M“j \ ]
Ty T
v “,
] " M\"\k

—-60

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 21.JUN.2018 00:02:20

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® “RBW 5 kHz Delta 1 [T1 ]
*VBW 10 kHz -2.71 dB
Ref 34 dBm “Att 25 dB SWT 40 ms 317.307692308 kHz
Offget 4. dB OBW241.602564103 kHZ"
30

Markgr 1 [T1]|]
-2.77 dBm

D1 22.2|dBm TN 46 .441344154 NMHZ
20 v
1 PK| Temp [1 [T1 OBW]
MAXH §.04 dBm VL
| M oo 846 475009000 MHz|

- 10
Temp |2 [T1 OBW]
.77 dBm
- sde—7 5G4t

D2 -B.8 dBm

v '\
ra -

40 '\’L

ey

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 21.JUN.2018 00:29:58
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26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

®

Ref 28 dBm

*Att

* RBW
* VBW
20 dB SWT

100 kHz
300 kHz
5 ms

Delta 1 [T1 ]
-0.51

IS

-903846154

dB
MHz

Ooffget 3.5% dB

—20:

OBW (4.21474:
Markgr 1 [T1

590
1

MHz

D1 16.8|dBm

~ 7

dBm

=y
T
=

834.14807!

YNV oW e E
T2 Temp |1 [T1 OgwW]

923

MHz

1 Pd
10 f

1 838.69935

.31

834.48461%385

Temp [2 [T1 OBW
1-81

974

dBm
MHz

dBm
MHz

=10

\‘FMme .

3DB

40

—-50

—-60

—-70

Center 836.6 MHz

Date: 21.JUN.2018 01:44:01

1 MHz/

Span 10 MHz

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

*Att

* RBW
* VBW
20 dB SWT

100 kHz
300 kHz
5 ms

Delta 1 [T1 ]
-2.07
4.839743590

dB
MHz

Ooffget 3.5% dB

—20

OBW (4.1987171949

Markgr 1 [T1

1

D1 16.8|dBm

-46

MHz
daBm

| dMJ*Af*ﬁ&ﬁuMALWﬂuﬂﬂuﬂ~Jn)“A\F“"“4uNL

834.18012

205

Temp [1 [T1 OBW]

MHz

L 838.69935

.62

834.500641026
Temp |2 [T1 OBW

.21
974

dBm
MHz

dBm
MHz

L
/

\

Ffhiy,

P

—-50

—-70

Center 836.6 MHz

Date: 21.JUN.2018 02:10:11

1 MHz/

Span 10 MHz

FCC Part 27, FCC Part 22H/24E

Page 40 of 175




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -2.74 dB
Ref 28 dBm “Att 20 dB SWT 5 ms 4.887820513 MHz
offfet 3.3 dB OBW |4.214743590 MHz
Markgr 1 [T1](]
20 —9_58 dBm
D1 15.5|dBm S GATOR 564
N W%WW Temp |1 [T1 OBW]
10 I qr .05 dBm|
/ \ 844484614385 wHz|" "
Temp |2 [T1 oBw]

.11 dBm
838.699358974 MHz

My |
H"a‘dv‘v“ N MMN{ W}Mmmrjﬂ%&m 208

40

—-50

—-60

—-70

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 21.JUN.2018 01:47:56

PCS Band (Part 24E)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® “RBW 5 kHz Delta 1 [T1 ]
*VBW 10 kHz -0.64 dB
Ref 34 dBm “Att 25 dB SWT 40 ms 315.705128205 kHz
Offget 4. dB OBW246.794871795 kHZ"
30 Markdr 1 [T1[1
D1 24.5|dBm -1.39 dem

h,ww{_h -879844551 GHz

20

e f/d' w‘qﬂ. Temp 1 [T1 0BW]

VAXH L‘\,TZ -48 dBm L
1879874603 GH

- 10
Temp [2 [T1 OBW]
-91 dBm
Lo 4 -880123397—GH
D2 -[L.5 dBm /‘ It\‘ =

—-20
fH- L\‘ 3DB
I

L ,
v

=

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 21.JUN.2018 00:34:43
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26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz -1.55 dB
Ref 34 dBm “Att 25 dB SWT 40 ms 325.320512820 kHz
Offget 4.3 dB OBW2§1.21794§718 kHz|
0 Markgr 1 [T1][]
D1 23.4|dBm -2.02 dBm
20 - NI 1.879839744 GHz
e Temp |1 [T1 ORW]
[viaxh] e aen
10 ——s b o 1 Q, 192 GH ’
Temp |2 [T1 OBW]
.98 dBm
Y + e
D2 -P.6 dBm }}1 \u\
--10 I/U, N
var MAW 3DB
| 2 L.Uj W

w’

Center 1.88 GHz

Date: 21.JUN.2018 00:53:48

100 kHz/

Span 1 MHz

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

*RBW 100 kHz

Delta 1 [T1 ]

“VBW 300 kHz -0.34 dB
Ref 34 dBm “Att 25 dB SWT 5 ms 4.903846154 MHz
Offget 4.3 dB OBW [4.23076¢231 MHz]
30 Markdr 1 [T1[1
-7.26 dBm
| o 1.877548077 GHz
1 PK} D1 18.5|dBm Temp [T [TL OFW]
MAXH VY Y
-80 dBm L
L 10 L T2 1 877884615 GHz|
Temp [2 [T1 0gw]
1-80 dBm
L o 4 882114385 cH
{ \1
D2 -f.5 dBm
--10 / ‘\“
--20

—-60

Center 1.88 GHz

Date: 21.JUN.2018 01:05:32

1 MHz/

Span 10 MHz

3DB
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® “RBW 100 KkHz Delta 1 [T1 ]
*VBW 300 kHz 0.12 dB
Ref 28 dBm “Att 20 dB SWT 5 ms 887820513 MHz
Offget 3.1 dB OBW [4.230769231 MHi"‘
[ A

IN

Markgr 1 [T1|]
20 —9-54 dBm

D1 16.8|dBm VYW TR 877544077 GHz

1 PK o 1,l"")’\wv\.l W"\‘ Temp |1 [T1 OBW]
VAXH i s .92 dBm||
/ \ 877884615 GHz|""

| o Temp [2 [T1 OBW]
$.99 dBm
j/ \1 1.882114385 GHz
L 10 2 dBm

20 ‘"‘/ \ Fi-

WMUMN M .

=

=

—-60

—-70

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 21.JUN.2018 02:08:11

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.60 dB
Ref 28 dBm “Att 20 dB SWT 5 ms 4.871794872 MHz
off{et 3.5 dB OBW [4.214743590 MH;“
Markgr 1 [T1]|]
20 o1 16.5| s —4.59 dBm
- m 1.877564103 GHz
1 _PK] [MMJ\'WMWM\ Temp |1 [T1 OBW]
10 I U 8.82 dBm|l
/ \v\ 1.877884615 cHz| """
| o Temp |2 [T1 OBW

%.99 dBm
1 1.882099359 GHz

=—10 5 dBem
20 ] \ H

Wwvw"’” i VM"\MMLM

—-50

—-70

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 21.JUN.2018 01:49:58
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LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.101 1.284
14
16QAM 1.106 1.303
QPSK 2.692 2.923
3.0
16QAM 2.692 2.942
QPSK 4.551 5.103
5.0
16QAM 4.535 5.135
QPSK 8.974 9.846
10.0
16QAM 8.974 9.718
QPSK 13.558 14.974
15.0
16QAM 13.510 14.830
QPSK 17.949 19.141
20.0
16QAM 17.949 19.141
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QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 KHz Delta 1 [T1 ]
*VBW 100 kHz -0.79 dB
Ref 33 dBm “Att 20 dB SWT 15 ms 1.283653846 MHz
[ 30 Offset 14 |dB OBW_ ]1.100961538 MHZ"

Markgr 1 [T1|]
-1¢.46 dBm

20 1 Q364335 GH.
1 _PK] Temp |1 [T1 OBW]
VAXH D1 14.7)dBm T AN AN 38 dem
- 10 \- T 8794A TS G vk
Temp [2 [T1 OBW]
1-02 dBm
o T.880548077 GHz

] .
D2 711.?/;7" }\1‘\%
—-20

40

—-50

Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 27.JUN.2018 16:11:40

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -1.42 dB

Ref 33 dBm *Att 20 dB SWT 15 ms -302884615 MHz

[ 3o—Offset 14[dB oBW [1.105769231 mHz|
Markgr 1 [T1](]
-10.99 dBm
9354962 GH.

-

=

20
R Temp |1 [T1 OBW]
MAXH - m
MVW\)\JV»WWM -40 dBm LVL
10 T 7 1T-879AAISO5OH
Temp |2 [T1 OgW]
.11 dBm
[© T-880548077 GHz
L_10 1

J b,

F-20 v .

~-50

~-60

Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 27.JUN.2018 16:14:04
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QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 KHz Delta 1 [T1 ]
*VBW 100 kHz -0.36 dB
Ref 33 dBm “Att 20 dB SWT 30 ms 2.923076923 MHz
[ 30 Offset 14 |dB OBW_|2.6923071692 MHZ"

Markgr 1 [T1|]
-12.31 dBm
20 1 538462 GH.

1 _PK] Temp |1 [T1 OBW]
D1 12.9(dBm 4-30-ds:
M

| B I A, N I . LvL
10 AT vy 1-878653846—CH
Temp |2 [T1 0BW]
1-78 dBm

1.88134¢154 GHz
D2 —13.1]dBm
—-20

ot e |

/_,lfl—t/’d

40

—-50

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 27.JUN.2018 16:16:06

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.20 dB
Ref 33 dBm *Att 20 dB SWT 30 ms 2.942307692 MHz
Lyo—Offgset 14|dB OBW [2.692301692 MHz||

Markgr 1 [T1](]
-14.84 dBm

20 1 8538462 GH.
Temp [1 [T1 ogw]
-13 dBm
Fio e T ft i e
ESVEIATS WiVALEPN PP VN raren :
Temp |2 [T1 OgW]
.60 dBm

[© / \ T-881344154 GHz

[ D2 -5 d?m \1
Lo n/\/‘V\‘MM}\/ \’N‘W“u\. -

AT
-40
-50
-60
Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 27.JUN.2018 16:17:03
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 KkHz Delta 1 [T1 ]
*VBW 300 kHz -1.18 dB
Ref 33 dBm “Att 20 dB SWT 5 ms 5.102564103 MHz
[ 30 Offset 14 |dB OBW_|4.551 051 MHZ"

Markgr 1 [T1|]
-1¢.88 dBm

- 20 1 45192 GH.
1 _PK] Temp |1 [T1 OBW]
VAXH D1 14.9|dBm
VTJMVMMM T2 .49 dBm "
10 1877723596
Temp |2 [T1 0BW]
-07 dBm
-0

T 4641 GHz
J \Ll
D2 711] dBm| ‘\
--20 # e ")
Www\ TM% 3DB

—-30

40

—-50

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 27.JUN.2018 16:18:38

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -2.35 dB
Ref 33 dBm “Att 20 dB SWT 5 ms 5.134615385 MHz
[ 3o—Offset 14[dB OBW [4.535256410 MHz]

Markgr 1 [T1](]
-11.49 dBm
GH,

20 1 A6494Q
Temp |1 [T1 08wl
VAXH 1 un
[ D1 13 dfm IS A A A e e
Temp |2 [T1 OgW]
1.14 dBm

[© J \ T-88227%641 GHz
=10

02 -3 dBm I
mej \WWWN

~-50

~-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 27.JUN.2018 16:20:40
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 KkHz Delta 1 [T1 ]
“VBW 300 kHz -1.38 dB
Ref 33 dBm ~Att 20 dB SWT 10 ms 9.846153846 MHz
| 5o—Offget  14)dB OBW [8.9743584974 MHz]

Markgr 1 [T1|]
-12.99 dBm

- 20 1 506410 GH.
;Az: Temp |1 [T1 OBW]
10 D1 11.8}1dBm — yhaor Frog e Ao Med - 1= 13311-43 SEW e
Temp 2 [T1 OBW]
-08 dBm

o / \ T.88448(179 GHz
| 10 3

D2 714.2fd5m L
rvﬂd”*hhdj Mﬂhﬁwkkxﬁuﬁﬁhﬂﬂwr 308

40

—-50

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 27.JUN.2018 16:22:59

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz -1.78 dB
Ref 33 dBm “Att 20 dB SWT 10 ms 717948718 MHz
[ 3o—Offset 14[dB OBW [8.974358974 MHz||
Markgr 1 [T1](]
-13.12 dBm

©

0o

20 516 S0 _GH.
Temp |1 [T1 08wl
D1 12.2|dBm — T f-ordeny,
10 KSATVN VI YTy PV T VA Ve v s TT8755T82T G
Temp |2 [T1 OgW]
Zm W .72 dBm

-884487179 GHz

o j
~-10
D2 -13.8 dem

o

| +—
=

{M
g
g“;

~-50

~-60

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 27.JUN.2018 16:26:02
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Date:

*RBW 200 kHz

Delta 1 [T1 ]

*VBW 500 kHz -2.45 dB
Ref 33 dBm “Att 20 dB SWT 2.5 ms 14.974358974 MHz
[ 30 Offset 141dB OBW_13.55769230: MHz"
Markgr 1 [T1|]
-1¢.67 dBm
| o0 1 264 1 GH
Temp |1 [T1 OBW]
D1 13.3|dBm B
- /2 X OVELS IWY|TV PN e S v
10 T—87326 T—CHt
Temp |2 [T1 OBW]
1-34 dBm
o J \ T-88682¢923 GHz
| _10 f
D2 -[12.7 |dBm| h‘&\
. . kl"NuLJdkuA¢uh
Mquhwﬁnﬁrfmvv 308
—-30
- 40:
—-50
—-60
Center 1.88 GHz 3 MHz/ Span 30 MHz

27.JUN.2018 16:29:28

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

=
)

Date:

*RBW 200 kHz
*VBW 500 kHz

Delta 1 [T1 ]
-0.06

dB

Ref 33 dBm *Att 20 dB SWT 2.5 ms 14.830128205 MHz
[ 3o—Offset 14[dB OBW_13.509613385 MHz]|
Markgr 1 [T1](]
-14.26 dBm
20 1 264, 1 _GH,
Temp |1 [T1 OBW]
1-45 dBm
E1o D1 12 dbm — o il Aiog Bl Lvi
e Lot 187326923 TG
Temp |2 [T1 OgW]
71-.98 dBm
[© / \ 1886774846 GHz
F-10 \1
D2 -fL4 dm \
F-20
/ ﬂwwﬁk&ﬂpﬂﬂﬂh{»qbwu“ 3DB
-40
-50
-60
Center 1.88 GHz 3 MHz/ Span 30 MHz

27.JUN.2018 16:31:14
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 KkHz Delta 1 [T1 ]
*VBW 500 kHz -1.88 dB
Ref 33 dBm “Att 20 dB SWT 2.5 ms 19.141025641 MHz
[ 30 Offset 14 |dB OBW 17.948714949 MHZ"

Markgr 1 [T1|]
-12.38 dBm

- 20 il 051 21 GH.
1 _PK] Temp |1 [T1 OBW]
MAXH ]
-90 dBm
D1 11.5|dBm —— - i+ LVL

10 A ey t-87To2g64 o
VKTemp 2 [T1 O§W]

-80 dBm

Nl
T-.
o j \ T.888974350 GHz

--10 \1
D2 -[L14.5 HBm|
| ‘R‘AALJ« oM Ad i
¥

ALY

W MM 3DB

40

—-50

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 27.JUN.2018 16:32:05

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -3.46 dB
Ref 33 dBm *Att 20 dB SWT 2.5 ms 19.141025641 MHz
Lyo—Offgset 14|dB oBW 17.948711949 MHz|

Markgr 1 [T1](]
-14.29 dBm
GH,

20 1 Q51 1
Temp [1 [T1 ogw]
T2 1-83 dBm
D1 10 SldRm _ T1 Lvi
e [ AR A PN oo ] Lo T e
Temp |2 [T1 OgW]
.61 dBm

N | I
== 5
WMMMM“’

~-50

~-60

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 27.JUN.2018 16:33:08
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1111 1.317
14
16QAM 1.120 1.490
QPSK 2.692 2.986
3.0
16QAM 2.692 2.986
QPSK 4.535 5.117
5.0
16QAM 4,551 5.309
QPSK 8.974 9.893
10.0
16QAM 8.974 9.989
QPSK 13.462 14.829
15.0
16QAM 13.510 15.454
QPSK 17.885 19.059
20.0
16QAM 17.885 19.252
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Date:

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz -0.91 dB
Ref 33 dBm “Att 20 dB SWT 15 ms 1.317307692 MHz
| 3o Offget 14/dB OBW_[1.110574923 MHz|
Markgr 1 [T1|]
-11.23 dBm
- 20 1 134. 46 _GH.
Temp |1 [T1 OBW]
D1 14.3|dBm
69 dB
MMWMT asmi -
10 e 17319443086
Temp |2 [T1 OBW]
1-27 dBm
o T.733052885 GHz
)
L-10 —
D2 -l1.7 dBm| \thv¢
L _20. »‘/ﬂw"'w f\Al\'JL 2
*phﬂ//nbv V\\”x, 3DB
--30
-40
-50
--60
Center 1.7325 GHz 300 kHz/ Span 3 MHz

28.JUN.2018 10:25:48

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

=
)

Date:

*RBW 30 kHz
*VBW 100 kHz

Delta 1 [T1 ]

-0.47 dB

Ref 33 dBm “Att 20 dB SWT 15 ms 1.490384615 MHz
[ 3o—Offset 14[dB OBW [1.120193308 MHz]
Markgr 1 [T1](]
-10.97 dBm
L 2o 1 1814308 GH.
o1 14.7|as Temp [1 [T1 OBW]
- m
Jﬁwpkﬂun\w\/vﬂ,¢w\mﬂﬂgv\UJA\1 -13 demf
1o T =3 173193750061
Temp |2 [T1 OgW]
§.27 dBm
e T-73305(692 GHZ
J 1
F-10 52 1.3 Abm T
F-30
F-40
f--50
t--60

Center 1.7325 GHz

28.JUN.2018 10:24:29

300 kHz/

Span 3 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 KHz Delta 1 [T1 ]
*VBW 100 kHz 0.54 dB
Ref 33 dBm “Att 20 dB SWT 30 ms 2.985576923 MHz
[ 30 Offset 14 |dB OBW_|2.6923071692 MHZ"

Markgr 1 [T1|]
-19.58 dBm
- 20 1 1009615 GH.
1 _PK] Temp |1 [T1 OBW]

VAXH §.65 dBm
D1 10.7!dBm - - T LvL

10 f‘\wwwwij T-73TI538A06 ot
Temp

2 [T1 OBW]
1-05 dBm

o / \ T.733844154 GHz
- -10:

. D2 - :i.’;%;dBm \;“wﬁw
\ﬁfﬂﬂfﬁmhﬁﬁ)“\/wr\ﬂ‘ ~P~n~“\Jvh 3DB

40

—-50

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 28.JUN.2018 10:28:42

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.21 dB
Ref 33 dBm *Att 20 dB SWT 30 ms 2.985576923 MHz
| 30— Offget 141dB OBW _[2.69230%692 MHz|
Markgr 1 [T1]|]
-15.36 dBm
- 20 1 31009615 CH.
1 PK Temp |1 [T1 OBW]
-87 dBmf
5110 -31dB; LvL
16 = AN AT KA AT P u T-73TISIEAC O
Temp |2 [T1 OBW]
-71 dBm
o / \ 1733844154 GHz
- 10:
/‘} \1
D2 -L5. 7Y dBm|
-20 ,ﬂprﬁﬁ&f A .VUHNVWAAAA*"u
W T s
--30:
--40
--50:
- 60:
Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 28.JUN.2018 10:27:24
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 KkHz Delta 1 [T1 ]
“VBW 300 kHz -1.73 dB
Ref 33 dBm ~Att 20 dB SWT 5 ms 5.116987179 MHz
| 5o—Qfffet 14[dB OBW_[4.53525¢410 MHz|
Markgr 1 [T1|]
-11.56 dBm
- 20 1 2295192 GH.
1 _PK] Temp |1 [T1 OBW]
MAXH D1 14.3(dBm
B T Y ey AV (v -76 dem)
10 1730244385 6H
Temp 2 [T1 OBW]
-99 dBm
o ]/ \ T.734773641 GHz
--10
D2 7;1\;7 dBn)| ‘if\,k
- - 20: A AnSN M’U‘A\N(\f\/\,‘
AN 3DB
30
--40
--50
--60
Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 28.JUN.2018 10:43:03

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.43 dB
Ref 33 dBm “Att 20 dB SWT 5 ms 5.309294872 MHz
[ 3o—Offset 14[dB 0BW [4.551283051 MHz]

Markgr 1 [T1](]
-11.71 dBm
GH,

20 1 Q964949
Temp |1 [T1 OBW]
LE5%5) D1 13.4|dBm +-36—ciBm
Lo 2 AN A AN T PN bl 87
Temp |2 [T1 OgW]
1.40 dBm

[© j \ T- 734773641 GHz
1

[ 02 -%j'dam \“\wv\m

~-50

~-60

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 28.JUN.2018 10:44:14
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 KkHz Delta 1 [T1 ]
“VBW 300 kHz -0.75 dB
Ref 33 dBm ~Att 20 dB SWT 10 ms 9.892628205 MHz
| 5o—Offget  14)dB OBW [8.9743584974 MHz]

Markgr 1 [T1|]
-1%.30 dBm

| >0 1727532051 GH
1 _PK] Temp |1 [T1 OBW]
MAXH -19 dBm
i 5a—0-31as [ Y MM AT AR - ToresorgeeTom|
Temp |2 [T1 0BW]
1-38 dBm

o ) \ T.73698(179 GHz

—-10
N
D2 -[15.7] dBm|

% M u\ 3DB

40

—-50

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 28.JUN.2018 10:46:01

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -2.18 dB
Ref 33 dBm “Att 20 dB SWT 10 ms 9.988782051 MHz
| ;o Offdet 14[dB OBW [8.974354974 MHz|

Markgr 1 [T1]|]
-14.15 dBm

- 20 1 226, QS _GH.

1 PK Temp |1 [T1 OBW]

1-50 dBm|
E1o D1 10.9/dBm —F4% : LvL

1-26 dBm

o / \ T-73698{179 GHz

--10 L
1
D2 -[15.1 /dBm|
y'mj k\"w%r\nvﬁ

AN N A - UqostTen
T/\ JXTemp 2 [T1 Ogw]

—-60

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 28.JUN.2018 10:47:10
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 KkHz Delta 1 [T1 ]
“VBW 500 kHz -0.71 dB
Ref 33 dBm ~Att 20 dB SWT 2.5 ms 14.828525641 MHz
| 5o—Qfffet 14[dB oBW 13.4615384462 MHz|
Markgr 1 [T1|]
-13.05 dBm
- 20 il 2514, 1 GH.
;Az: Temp |1 [T1 OBW]
v 15
[ 10 D1 124 dBm e A A b _T et 39 Sim LVL
Temp [2 [T1 OBW]
1-70 dBm
T.739278846 GHz

\1

D2 7L3jfd8m

Ty

—-30

A
Mv.u\_ 308

40

—-50

Center 1.7325 GHz 3 MHz/

Date: 28.JUN.2018 10:48:47

Span 30

MHz

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -0.28 dB
Ref 33 dBm “Att 20 dB SWT 2.5 ms 15.453525641 MHz
| ;o—Offget  14)dB 0BW_13.509613385 MHz|
Markgr 1 [T1]|]
-14.02 dBm
—20: 1 24951923 GH.
Temp |1 [T1 OBW]
MAXH
s R = e e e e e E
2 [T1 ogw]
1-55 dBm
1.739274846 GHz

Lo /
—-10

AT
IW Temp

N

T
D2 - WdBm

L

MM

—-60

Center 1.7325 GHz 3 MHz/

Date: 28.JUN.2018 10:51:11

Span 30

MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 KkHz Delta 1 [T1 ]
*VBW 500 kHz -3.29 dB
Ref 33 dBm “Att 20 dB SWT 2.5 ms 19.059294872 MHz
[ 30 Offset 14 |dB oBW 17.884614% 5 MHZ"

Markgr 1 [T1|]
-11.64 dBm

- 20 1 230 Q2 GH.
;Az: Temp |1 [T1 OBW]
10 D1 12 dim F = - + 17235 ?.Z Sim o
Temp [2 [T1 OBW]
1-29 dBm
o j K T.7241474359 GHz

—-10
D2 -14 dEj}\
—-20

!

i

v‘l"'\ 30B
ol M

40

—-50

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 28.JUN.2018 10:57:22

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -0.80 dB
Ref 33 dBm “Att 20 dB SWT 2.5 ms 19.251602564 MHz
| 5o—Qfffet 14[dB oBW 17.884613385 MHz|
Markgr 1 [T1]|]
-13.93 dBm
- 20 il 2294 18 GH.
1 PK Temp |1 [T1 OBW]
MAXH B
-34 dBm
=T D1 11.3|dBm ”W BT — — L
Temp |2 [T1 OBW]
5.79 dBm
o ] \ T-741474359 GHz
10 \1
D2 -[L4.7 HBm
\"‘»\ 4

;:w Lt | P VWWLJ\W“M 308

—-60

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 28.JUN.2018 10:58:57
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

LTE Band 5: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 1.106 1.288

14
16QAM 1.111 1.293
QPSK 2.692 2.933

3.0
16QAM 2.702 2.952
QPSK 4.535 5.029

5.0
16QAM 4551 5.109
QPSK 8.974 0.885

10.0
16QAM 8.974 0.788
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 KkHz Delta 1 [T1 ]
“VBW 100 kHz -1.93 dB
Ref 33 dBm “Att 20 dB SWT 15 ms 1.288461538 MHz
3o—Offset 14]d oBW [1.105769231 MHz]|
Markgr 1 [T1]|]
-10.97 dBm
20 835 S509615. NIk
o1 14 2| Temp |1 [T1 OBw]
M - m
F1o TP SANA 1 B s dvim o
Temp |2 [T1 OgW]
71-99 dBm
[© 47-048074923 WFzZ

[-1o D2 -fi1.8 7‘m ‘\

t-40

Center 836.5 MHz 300 kHz/

Date: 28.JUN.2018 11:05:49

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -1.87 dB
Ref 33 dBm *Att 20 dB SWT 15 ms 1.293269231 MHz
L go—Offset 14 1dB OBW [1.11057¢923 MHz]|
Markgr 1 [T1]|]
-11.12 dBm
20 835 509615 VIZE
Temp (1 [T1 Ogw]
S N VNS APV, Ty WA
1o T T F5 93750000 M
Temp |2 [T1 OgW]
K .61 dBm
e 47 048074923 WAz

=-10: ky
D2 -f12.4 dim \

~-60

Center 836.5 MHz 300 kHz/

Date: 28.JUN.2018 11:07:24

Span 3 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -1.23 dB
Ref 33 dBm “Att 20 dB SWT 30 ms 2.932692308 MHz
k30 Offset 14 |dB 0BW [2.692301692 MHz]|
Markgr 1 [T1]|]
-13.68 dBm
20 35.0384615. AL,
Temp [1 [T1 oBW]
.08 dBm

D1 11.3|dBm yury i LV
1o A T AN AN A 895 15384¢ 154t
Temp |2 [T1 OBW]
1-86 dBm
Lo ]

\ 37.846153846 MHZ
~-10
D2 714.7id8m

t
[ ﬁ 30B
Ny \

o P A
-a0
-50
-60
Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 28.JUN.2018 13:19:54

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -1.64 dB
Ref 33 dBm “Att 20 dB SWT 30 ms 2.951923077 MHz
Lgo—Offget 14ldB oBW [2.701923077 MmHZ]|
Markgr 1 [T1]|]
-15.79 dBm
20 35.01Q. 69 MK
Temp |1 [T1 ogw]
(256 4-95 demf
1.0- TS onT WMW" N T o= o g e o o uar )
Temp [2 [T1 oBw]
-47 dBm
[© / \ 837846153846 WAz
F-10
!
D2 —16.1;dsm ¥
20
/ \ 3DB
L_30 ah b\ Nl "
e\l 7Y WY 1, 4
40
I--50:
I--60:
Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 28.JUN.2018 13:20:59
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

MAXH

Date:

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.54 dB
Ref 33 dBm *Att 20 dB SWT 5 ms 5.028846154 MHz
k30 Offset 14 1dB OBW_[4.535256410 '»4HZ]]
Markgr 1 [T1]|]
-8.93 dBm
20 33.983Q 59 MH.
Temp |1 [T1 OgW]
D1 14.4|dBm =
AN b T2 -96 demf |,
10 8§A 22 OTA
Temp |2 [T1 OogwW]
.04 dBm
[© 18- 759615385 MHzZ
L L
-10 52 711_? dBm \\
~-20
J"‘/ \MVJ\'\M .
M ,ﬁﬁ«"Jﬂk“"Hﬂ“j Mo, .,
"v
-a0
~-50
~-60
Center 836.5 MHz 1 MHz/ Span 10 MHz

28.JUN.2018 13:26:57

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

HE
>
x|z
i

Date:

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz -1.51 dB
Ref 33 dBm “Att 20 dB SWT 5 ms 5.108974359 MHz
3o—Offset 14]dB 0BW [4.551283051 MmHz]|
Markgr 1 [T1]|]
-11.80 dBm
20 3 Q358071436 AL,
Temp |1 [T1 OgW]
D1 13.5(dBm H-63
Lo M M N AN A A et A SN T2 oo VU: T:m LVL
Temp [2 [T1 oBw]
71-81 dBm
[© l/ \ 838. 775641026 WAz
F-10 it
D2 —12.7 dBm| \
20

~-50

Center 836.5 MHz 1 MHz/

28.JUN.2018 13:24:48

Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.76 dB
Ref 33 dBm “Att 20 dB SWT 10 ms 9.884615385 MHz
3o—Offset 14]d OBW [8.974354974 MHZz]|
Markgr 1 [T1]|]
-14_42 dBm
20 31.564102564 MH.
Temp [1 [T1 oBW]
7-10 dBm
= D1 11 dBm T P— v Lt
A e AT AR A P U JOP M 842 01282051 M
Temp [2 [T1 OBW]
f JX 7-10 dBm

0.9871794: MHZ

] |
D2 -5 d?m '\‘{
\

3DB

|- oG L %.ﬂ\,.wr\ R
-a0
-50
-60
Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 28.JUN.2018 13:30:57

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.99 dB
Ref 33 dBm “Att 20 dB SWT 10 ms 9.788461538 MHz
3o—Offset 14]dB 0BW _[8.974354974 MHz]|

Markgr 1 [T1]|]
-14.08 dBm

20 31 G Jal: %l AL,
Temp |1 [T1 ogw]
(256 .39 dBm
Ter D110 aBm MMM T N =t " LvL
Temp |2 [T1 08wl
-96 dBm
o

/ \‘ 8409871734 THZ

~-10 \l
D2 -fI5. 7dem

3DB
L_s0 it ..-/ \ ¥

i \r\mw‘%

~-50

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 28.JUN.2018 13:29:13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4,535 5.096
5.0
16QAM 4.567 5.096
QPSK 8.974 9.920
10.0
16QAM 8.974 9.824
QPSK 13.510 14.776
15.0
16QAM 13.462 14.728
QPSK 17.949 19.343
20.0
16QAM 17.885 19.087
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 KkHz Delta 1 [T1 ]
*VBW 300 kHz -1.62 dB
Ref 33 dBm “Att 20 dB SWT 5 ms 5.096153846 MHz
[ 30 Offset 14 |dB OBW _|4.535256410 MHZ"

Markgr 1 [T1]|]
-11.84 dBm
2.53245192 GH.

1 _PK] Temp |1 [T1 OBW]
d

D1 12.8|dBm _ 1B;
A Aeasr s s Sy

10 = i T —5327243596H
Temp |2 [T1 0BW]

-47 dBm

]/[ \ 537259615 GHz

10 N
D2 7ij dBm|
SOV SWIVRINAN \M '~

i M % 308

—-30

LvVL

40

—-50

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 28.JUN.2018 13:34:31

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “*RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.99 dB

Ref 33 dBm *Att 20 dB SWT 5 ms -096153846 MHz

o

| 30— Offget 141dB OBW _[4.56730%692 MHz|
Markgr 1 [T1]|]

-13.71 dBm
532451923 CH.

20
1 PK Temp |1 [T1 OBW]
D1 11.9|dBm = — = — §-22 démj
—10 T o~ ] T AWAVAT ACv Ty ary 5327083 GHt
Temp |2 [T1 OBW]
; VX -27 dBm
o / 2 537274641 GHz

—-10 \1
D2 -[14.1 dBm|
™ ﬁ!\

—-60

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 28.JUN.2018 13:37:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 KkHz Delta 1 [T1 ]
“VBW 300 kHz -1.31 dB
Ref 33 dBm ~Att 20 dB SWT 10 ms 9.919871795 MHz
| 5o—Offget  14)dB OBW [8.9743584974 MHz|

Markgr 1 [T1]|]
-1%.71 dBm

- 20 2.5300Q Q51 GH.
1 _PK] Temp |1 [T1 OBW]
VAXH §.52 dBm
+ Bi—% e PRelelvion T las bve
S AT SIEY FWNY v Zremp |2 [T1 OBW]
\}\K 4.98 dBm

o / \ ~53948(179 GHz

--10
D2 715,9ild8m \1
--20
NV v m 3DB
TS \)‘“M 308

40

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 28.JUN.2018 13:40:04

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]

“VBW 300 kHz -2.23 dB
Ref 33 dBm “Att 20 dB SWT 10 ms 823717949 MHz
| ;o Offdet 14[dB OBW [8.974354974 MHz|
Markgr 1 [T1]|]

-15.98 dBm
530094154 CH.

©

o

20
1 PK Temp |1 [T1 OBW]
-03 dBm

—10: DT 9-2 ¢iBm "‘l\r—\,\N\'_\_‘,_‘ > OS5t .
TA PMMAAa ML AN > [T1 o8]

Temp W
4.97 dBm
) / \
—-10 \
D2 -l16. Sdem i

e ""l.J\jJ 3DB

N

-539487179 GHz

1 W"\AA_,%
40
50
60
Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 28.JUN.2018 13:41:30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.07 dB
Ref 33 dBm “Att 20 dB SWT 2.5 ms 14.775641026 MHz
[ 30 Offset 14 |dB OoBW 13.509614% 5 MHZ"

Markgr 1 [T1]|]
-14.63 dBm

- 20 2.52764. 1 _GH.
1 _PK] Temp |1 [T1 OBW]
VAXH 1-02 dBm
F10 D1 11.51dBm —yg L e SRSy Py v Soszedzarer|
Temp 2 [T1 OBW]
-47 dBm

541774846 GHz

H

| _ A ]
wd\rv MLM 308

40

—-50

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 28.JUN.2018 13:43:55

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -3.05 dB
Ref 33 dBm “Att 20 dB SWT 2.5 ms 14.727564103 MHz
[ 3o—Offset 14[dB 0BW 13.461538462 MHz||

Markgr 1 [T1]|]
-13.50 dBm
GH,

k20 2.52764 1
Temp [1 [T1 ogw]
-08 dBm
10 B—9-6—qiBm T~ W o] — e
WWM\J\ Temp |2 [T1 OgW]
.02 dBm
o

X \ 2.5417 69 GHz
~-10 \‘L
D2 -f16. édem \

WMW"” Wy v a6

~-50

~-60

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 28.JUN.2018 13:42:57
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -2.88 dB
Ref 33 dBm “Att 20 dB SWT 2.5 ms 19.342948718 MHz
[ 30 Offset 14 |dB OBW 17.9487141949 MHZ"

Markgr 1 [T1]|]
-13.77 dBm
2.52532051 GH.

1 _PK] Temp |1 [T1 OBW]
VAXH §.86 dBm

T T —526025641CH
f’ W”"W"\'\MWVKJMWE Temp [2 [T1 ogw]

-11 dBm

o j \ T543974359 GHz
b

—-10
D2 -QI5. Qﬁij

- - 20 '\W o
W Yol s,

p
L
@
P

| ("N Ay
- 40:
50
- -60
Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 28.JUN.2018 13:46:39

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@ “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -2.47 dB
Ref 33 dBm “Att 20 dB SWT 2.5 ms 19.086538462 MHz
[ 3o—Offset 14[dB OBW 17.884613385 MHz]|
Markgr 1 [T1]|]
-14.63 dBm
=20 2.52551 1 GH.
Temp [1 [T1 ogw]
8.77 dBm v
F1o: DI oA B i =
WY SN T2
MWW Temp |2 [T1 Ogw]
mﬂ 4.45 dBm
[© j \ 2-543910256 GHz
F-10 \%
D2 —16.6}18m ¥
F-20
" NNM{‘WMWW \“M w00
50 mﬂ}\ﬂw
F-40
k--50
t--60
Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 28.JUN.2018 13:45:15
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

LTE Band 17: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 4,519 5.032

5.0
16QAM 4.551 5.096
QPSK 8.942 9.824

10.0
16QAM 8.974 9.728
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz -0.21 dB
Ref 33 dBm *Att 20 dB SWT 5 ms -.032051282 MHz
L 30 Offset 141dB OBW_[4.519230769 MHZ"

Markgr 1 [T1]|]
-11.56 dBm

[

- 20- d ik Q. 59 M.
Temp |1 [T1 OBW]
b1 14-51d8n WWWMW\/\NW’\,\WJ‘VQZ -30 dBm}
10 77T THOS8AB TS MH
Temp [2 [T1 0gW]
4.25 dem

\ 712259671 5 MHZ

r-10 52 711_7 dBn| \\

3DB

—-50

—-60

Center 710 MHz 1 MHz/ Span 10 MHz

Date: 28.JUN.2018 13:50:52

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.22 dB
Ref 33 dBm “Att 20 dB SWT 5 ms 5.096153846 MHz
30 Offset 14 |dB oBW_|4.551 051 \.\HZ]]

Markgr 1 [T1]|]
-12.75 dBm

20 4519230 MH:
Temp [1 [T1 ogw]
[ D1 12.8|dBm —41-dem]
k1o L
Temp |2 [T1 OgW]
1-27 dBm
o

c\\f

\ 712275641026 MHZ

i \a
ot M OV AR

Center 710 MHz 1 MHz/ Span 10 MHz

Date: 28.JUN.2018 13:48:55
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.39 dB

Ref 33 dBm *Att 20 dB SWT 10 ms .823717949 MHz

©

| jo—Offfet 14[dB OBW [8.94230%692 MHz|
Markgr 1 [T1]|]
-14_.59 dBm
45.09615. 46 MH.

20
Temp |1 [T1 OBwW]
fvaxi] A
=10 D1 10.7/dBm X - LVL
TR TS A W V7T e e i T 745-51T SISt
Temp [2 [T1 0gW]
.74 dBm
@ j \ 714 455124205 WHZ

—-10 Ll
D2 -f5. 3idBm

/ \ 308
) W (Y

T T g o "“‘\IW\%

—-50

—-60

Center 710 MHz 2 MHz/ Span 20 MHz

Date: 28.JUN.2018 13:53:16

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@ “RBW 100 kHz Delta 1 [T1 ]

“VBW 300 KkHz -2.11 dB
Ref 33 dBm “Att 20 dB SWT 10 ms 727564103 MHz
L 3o—Offget 14ldB OBW [8.974354974 MHz||
Markgr 1 [T1]|]
-14.25 dBm

©

koo 5160254410 MH,
Temp [1 [T1 ogw]
MAXH 7-50 dBmfl
1o D1 10 6ldBm T1[‘}’V\J\‘\»~J‘J IR 55T —
Temp |2 [T1 OgW]
-32 dBm
o / \ 714487179487 MHZ
~-10
D2 —15.4idBm
~-20

b
j \ 3DB
L _30-4 A A FYR PTG

[TFAVTAY AV AT a i
M

Center 710 MHz 2 MHz/ Span 20 MHz

Date: 28.JUN.2018 13:52:13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard
FCC §2.1051, §22.917(a) and §24.238(a) and §27.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate
attenuation. The resolution bandwidth of the spectrum analyzer was set at LMHz. Sufficient scans were
taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Signal Analyzer

CMW500/
CMU200
Test Data
Environmental Conditions
Temperature: 24~25 C
Relative Humidity: 50~55 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Hill He from 2018-06-21 to 2018-06-30.
Test result: Compliance
EUT operation mode: transmitting

Please refer to the following plots.

FCC Part 27, FCC Part 22H/24E Page 71 of 175




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

Cellular Band (Part 22H)
30 MHz — 1 GHz (GSM Mode)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -40.87 dBm

Ref 34 dBm “Att 25 dB “SWT 500 ms 232.083333333 MHz

off$et 4.3 dB |

—30

[ A

—20

=y
o
=

[vaxH]

LvL

—10:

D1 -13 ¢iBm

40 I Fundamental test

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 21.JUN.2018 00:12:58

1 GHz - 10 GHz (GSM Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -20.36 dBm
Ref 34 dBm “Att 25 dB SWT 55 ms 2.500000000 GHz
offfet 4.3 dB |
|30
[ A]
MR [ 2°
LVL
10
o
L-10
D1 -13 ¢iBm
1
20
3DB
--30
| 40 .
ool s g, LRt ouand s sptefunt tunsgbot favegbosg [k
I-50
I -60
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 21.JUN.2018 00:14:34
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

30 MHz - 1 GHz (WCDMA Mode)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.30 dBm

Ref 28 dBm *Att 20 dB SWT 100 ms 883.413461538 MHz

Ooffget 3.5% dB

i~ 20
1 PK]
-10

Lo A 4

- —10:

D1 -13 Bm

- 20

- _30: 3DB

A J Fundamental test

J \Mﬁ
Lenssl oA AN AL Iy st A o] ol o A A, e st ovstn S s i AL A i

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 21.JUN.2018 01:30:17

1 GHz - 10 GHz (WCDMA Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -20.69 dBm

Ref 18.5 dBm “Att 10 dB SWT 55 ms 2.500000000 GHz

Ooffget 3.5% dB

10

=4 o

D1 -13 diBm

—-20

—-30

40

RUSHRY U AT ZLTY CLTTL 2N R TYTYY PR T YT | FEMSPY T WEVWoRT Do EPY Y

—-70

-80.

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 21.JUN.2018 01:28:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

PCS Band (Part 24E)
30 MHz - 1 GHz (GSM Mode)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -40.91 dBm

Ref 34 dBm “Att 25 dB SWT 100 ms 213.429487179 MHz

Offfet 4.3 dB |

—30

—20:

—10

D2 -[13 dBm

——20

—-30

—-40
FOTTY T nuﬁMWMWWWWMWWM

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 21.JUN.2018 00:43:37

1 GHz - 2 GHz (GSM Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.98 dBm

Ref 34 dBm “Att 25 dB SWT 2.5 ms 1.725961538 GHz

off$et 4.3 dB |

—30

— 10

D2 -3 dBm

3DB

) Fundamental test
ot PRTIS VSR APTOTRCIN PRV VIR N TR TSNS BN POV AT L FOrarm

—-50

—-60

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 21.JUN.2018 00:42:00
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180515005-00D

Date:

Date:

2 GHz - 20 GHz (GSM Mode)

LvVL

3DB

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -33.92 dBm
Ref 34 dBm “Att 25 dB SWT 105 ms 3.759615385 GHz
offfet 4.3 dB |
30
20
10
0
-10
D2 -3 dBm
--20
--30
-40
FvErEN ST T TR (WA TRV S Py VST WYY A
-50
-60
Start 2 GHz 1.8 GHz/ Stop 20 GHz

21.JUN.2018 00:42:46

30 MHz - 1 GHz (WCDMA Mode)

“*RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.25 dBm
Ref 18.5 dBm “Att 10 dB SWT 100 ms 507.227564103 MHz

Ooffget 3.5% dB

— 10

—0

D1 -13 diBm

—-20

—-30

40

—-70

-80.

Start 30 MHz 97 MHz/ Stop 1 GHz

21.JUN.2018 01:25:02
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

1 GHz - 2 GHz (WCDMA Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.02 dBm
Ref 26 dBm “Att 20 dB SWT 2.5 ms 1.963141026 GHz
offfet 3.3 dB "
20
1 PKEESETe!
LVL
Lo 4
- -10:
D1 -13 (iBm
- -20 l $
--30 ) l 308
| 0 1
”' | l Fundamental test
T2 e v T YY) Y WYY | WPV Mavy e TN U TV T W Gty
—-60
—-70
Start 1 GHz 100 MHz/ Stop 2 GHz
Date: 21.JUN.2018 01:26:48
2 GHz - 20 GHz (WCDMA Mode)
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -31.51 dBm
Ref 18.5 dBm “Att 10 dB SWT 105 ms 3.759615385 GHz
Ooffget 3.5% dB
10
1 PK]
o
LVL
—-10°
D1 -13 ¢iBm
- -20°
- - 30
3DB
-40
- -50

—-70

-80.

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 21.JUN.2018 01:26:00
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

LTE Band 2: (QPSK)
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.87 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 460.680000000 MHz
Ooff$et 14|dB
20
1 PK]
X% 10
LvVL
—0-
- - 10
D1 -13 ¢Bm
- - 20
3DB
—-30
- 40
1
| S VROV AT AEL LY LA A ity A i MM AN S AN
- - 60
| -70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 28.JUN.2018 15:54:22

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.01 dBm

Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.557692308 GHz

Offgset 14 |dB

20
1 PK]
10
LVL
- O-
—-10
D1 -13 ¢Bm
- -20
3DB
—-30

Center 1.5 GHz 100 MHz/ Span 1 GHz

Date: 28.JUN.2018 16:29:38

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.34 dBm

Ref 29 dBm “Att 10 dB SWT 105 ms 3.764000000 GHz

Offgset 14 |dB

20
1 PK]
X% 10
LvL
- O-
- - 10

D1 -13 d¢Bm

3DB

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 28.JUN.2018 16:41:29

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47 .39 dBm
Ref 29 dBm *Att 10 dB SWT 100 ms 175.500000000 MHz
Offset 14 (dB
20
1 PK
X |10
LVL
o
--10
D1 -13 {iBm
--20
308
--30
40
1
AvgcAdwmuﬁkAhwmﬁ N M A v AU | TN NN, SV
--60
| -70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 28.JUN.2018 16:43:07
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

1 GHz - 2 GHz (3.0 MHz, Middle Channel)

®

Ref 29 dBm

*Att

*RBW 1 MHz
*VBW 3 MHz
20 dB SWT 2.5 ms

Marker 1 [T1 ]
-42.28 dBm
1.916666667 GHz

Offset 14

—20

dB

=y
T
=

10

D1 -13

Bm

Start 1 GHz

Date: 28.JUN.2018 16:42:36

100 MHz/

Stop 2 GHz

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

<§§> “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.74 dBm
Ref 29 dBm “Att 10 dB SWT 105 ms 3.764000000 GHz
offfet 14]dB
20
1 PK]
10
LVL
o
10
D1 -13 ¢Bm
20
3DB
--30
40
f{gg“”"JmwmvvhﬁwAhwﬂwwiwbdwnﬂﬂmnWMNNKWANuAhwv~MHbdwwbuuJuwahdn)\¢nﬂwwwwr~vwnvﬂw4
60
| -70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 28.JUN.2018 16:41:45

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

Date:

Date:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.30 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 893.300000000 MHz
Offset 14 |dB
20
10
LVL
0
--10
D1 -13 ¢iBm
--20
3DB
-30
--40
1
L pgAbinind e\ Aubol A A p A A A WY A,
--60
| -70
Start 30 MHz 97 MHz/ Stop 1 GHz
28.JUN.2018 16:43:29
.
1 GHz -2 GHz (5.0 MHz, Middle Channel)
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42_37 dBm
Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.942307692 GHz
Offset 14 |dB
0 _
10 \
LVL
0
--10

D1 -13 d¢Bm l I'

—-20
, % 3DB
—-30

—-60

-70

Start 1 GHz 100 MHz/ Stop 2 GHz

28.JUN.2018 16:44:09

Fundamental test
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Date:

Date:

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42_.30 dBm
Ref 29 dBm “Att 10 dB SWT 105 ms 3.764000000 GHz
Offset 14 |dB
20
10
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- O-
- - 10
D1 -13 ¢Bm
- - 20
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—-30
- 40
MWMWW Ay A gr g AN, Pl
- - 60
| -70
Start 2 GHz 1.8 GHz/ Stop 20 GHz
28.JUN.2018 16:44:41
.
30 MHz - 1 GHz (10.0 MHz, Middle Channel)
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.13 dBm
Ref 29 dBm *Att 10 dB SWT 100 ms 35.820000000 MHz
Offset 14 (dB
20
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—-10
D1 -13 dBm
- -20
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40
1
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Start 30 MHz 97 MHz/ Stop 1 GHz
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.57 dBm
Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.689102564 GHz
off$et 14|dB

20
1 PK]
10 \

LVL
- O-
—-10°
D1 -13 ¢iBm I \
- -20 /
- - 30
J Fundamental test

- Moy LMWWN

v Pt A A A A L\MWJW

- -50

—-60

| -70

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 28.JUN.2018 16:47:03

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.20 dBm

Ref 29 dBm “Att 10 dB SWT 105 ms 3.764000000 GHz

Offgset 14 |dB

20

—-10

D1 -13 dBm

—-20

3DB

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 28.JUN.2018 16:46:06
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47 .70 dBm

Ref 29 dBm “Att 10 dB SWT 100 ms 617.820000000 MHz

Offgset 14 |dB

20
1 PK]
X% 10
LvL
- O-
- - 10

D1 -13 d¢Bm

3DB
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 28.JUN.2018 16:47:53

1 GHz -2 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.20 dBm

Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.493589744 GHz

Offgset 14 |dB

20
1 PK]
10

LVL
- O
| 10 l\
D1 -13 Bm
- —20:
20 / e Fundamental test

—-60

-70

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 28.JUN.2018 16:50:25
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Report No
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Date:

Date:

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.63 dBm
Ref 29 dBm “Att 10 dB SWT 105 ms 3.728000000 GHz
Ooff$et 14|[dB
20
10
LvVL
e
--10
D1 -13 ¢iBm
20
3DB
--30
--40——
Y
j{gg“\A“ﬂva«n1Luﬁvw\w»v~r~wvimwﬁw" v MR AY ™, MRS A AMMAAA AN A A M
60
| -70
Start 2 GHz 1.8 GHz/ Stop 20 GHz
28.JUN.2018 16:50:51
.
30 MHz - 1 GHz (20.0 MHz, Middle Channel)
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.37 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 266.680000000 MHz
Off$et 14|dB
20
10
LVL
e
--10
D1 -13 ¢iBm
--20
3DB
--30
40

1
stttz o msil M\,X:\rq.r\ PSP N WAV.YINY A A e st Mo b e s A Al

W
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Start 30 MHz 97 MHz/ Stop 1 GHz

28.JUN.2018 16:52:11
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.15 dBm
Ref 29 dBm “ ALt 20 dB SWT 2.5 ms 1.485576923 GHz
Offset 14 |dB
20
1 PK]
10 A SN
- O
- —-10:
D1 -13 ¢iBm
- —20
\ 3DB
- -30: / H
| ;
- -50:
- -60:
| -70
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 28.JUN.2018 16:51:47

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.80 dBm

Ref 29 dBm “Att 10 dB SWT 105 ms 3.728000000 GHz

Offgset 14 |dB

20

—-10

D1 -13 dBm

—-20

—-60

-70

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 28.JUN.2018 16:51:18
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LTE Band 4: (QPSK)
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.73 dBm
Ref 29 dBm ~Att 10 dB SWT 100 ms 740.040000000 MHz
Offfet 14|dB
- 20
1 PK]
X3 |10
—0-
- - 10
D1 -13 ¢Bm
- - 20
—-30
L 40
1
LAt ann A Ao A A by A Lty aada L XLA.A.. Aoty Ahnc A A M
5 v y Nane Wty o il W RSV
- - 60
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Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 28.JUN.2018 16:59:00
.
1 GHz - 2 GHz (1.4 MHz, Middle Channel)
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz ~42.96 dBm
Ref 29 dBm ~Att 20 dB SWT 2.5 ms 1.150641026 GHz
offyet 14|dB
20
1 PK]
10 *
-0 \
—-10
D1 -13 ¢Bm
- -20
—-30

—-60

-70

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 28.JUN.2018 17:01:09
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Date:

Date:

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -30.85 dBm
Ref 29 dBm “Att 10 dB SWT 105 ms 3.440000000 GHz
Offget 14 |dB
20
10
LvL
- O-
- - 10
D1 -13 ¢Bm
- - 20
1 3DB
—-30

Start 2 GHz 1.8 GHz/ Stop 20 GHz

28.JUN.2018 17:01:43

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.19 dBm
Ref 29 dBm *Att 10 dB SWT 100 ms 559.620000000 MHz
Offset 14 |dB
20
10
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o
--10
D1 -13 {iBm
--20
308
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40
1
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Start 30 MHz 97 MHz/ Stop 1 GHz
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.31 dBm
Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.315705128 GHz
off§et 14|dB
20
1 PK
10
LVL
Lo
--10
D1 -13 diBm
--20 ‘
3DB
30 Fundamental test
| 10 1 ’J}
--50
--60
| -70
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 28.JUN.2018 17:04:51

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -32.71 dBm

Ref 29 dBm “Att 10 dB SWT 105 ms 3.440000000 GHz

Offgset 14 |dB

20
1 PK]
10
LVL
- O-
—-10
D1 -13 ¢Bm
- -20
3DB
- 30 'l

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 28.JUN.2018 17:03:18
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.37 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 681.840000000 MHz
Offset 14 (dB
20
[vAxH T
LVL
0
-10
D1 -13 diBm
--20
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--30
40
1
sttt st A A AU AAMA st A N 2 A VLB St s A A e PSPV EVANPRR VRO W
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 28.JUN.2018 17:05:39

1 GHz -2 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.25 dBm

Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.487179487 GHz

Offgset 14 |dB

20

=y
T
=

1o

D1 -13 ¢iBm

2o Fundamental test

40 —

—-50

-70,

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 28.JUN.2018 17:06:15
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®
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T
=

1 Pid

Date:

Date:

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -35.00 dBm
Ref 29 dBm “Att 10 dB SWT 105 ms 3.440000000 GHz
off$et 14|dB
20
- 10
LVL
- O-
—-10°
D1 -13 ¢iBm
- -20
3DB
- 30
1
| o]
e AWM AW AA A AR A AL A AR At v A AR~ MA A
—-60
| -70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

28.JUN.2018 17:06:34

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47 .06 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 741.980000000 MHz
Offset 14 |dB

20
—10
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—0
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D1 -13 d¢Bm
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—-30
40

1
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Start 30 MHz 97 MHz/ Stop 1 GHz

28.JUN.2018 17:07:42
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -41.76 dBm

Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.826923077 GHz

Offgset 14 |dB

20

10
v\ LVL
L o \
—-10:
D1 -13 ¢iBm
il
50 \ =sFundamental test

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 28.JUN.2018 17:07:19

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -37.04 dBm

Ref 29 dBm “Att 10 dB SWT 105 ms 3.440000000 GHz

Offgset 14 |dB

20
1 PK]
X% 10
LvL
—0-
- - 10

D1 -13 d¢Bm

—-20

3DB

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 28.JUN.2018 17:06:48
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46 .30 dBm

Ref 29 dBm “Att 10 dB SWT 100 ms 590.660000000 MHz

Offgset 14 |dB

20
1 PK]
X% 10
LvL
- O-
- - 10

D1 -13 d¢Bm

3DB

1

S At b g A aa g Al ot At .Am.)\lﬂ JTRTYI IV MR TTI F IRV
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 28.JUN.2018 17:07:57

1 GHz -2 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.31 dBm
Ref 29 dBm ~Att 20 dB SWT 2.5 ms 1.083333333 GHz
Offfet 14|dB
20
1 PH] W
A |10 AN
LvL
Lo
|10 i
D1 -13 diBm f \
|20
/ k 3DB
30
,} \ Fundamental test
L 20— LM,
\ra) LWWWMWMWMMWWMW VWINPT RSRTT YN
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| 70
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 28.JUN.2018 17:08:27
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®

=y
T
=

1 Pid

Date:

Date:

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -38.28 dBm
Ref 29 dBm *Att 10 dB SWT 105 ms 3.440000000 GHz

Offgset 14 |dB

20

—-10

D1 -13 ¢iBm

3DB

—-60

-70,

Start 2 GHz 1.8 GHz/ Stop 20 GHz

28.JUN.2018 17:08:48

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47 .37 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 483.960000000 MHz
Offset 14 |dB

20
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0
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D1 -13 ¢iBm
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Start 30 MHz 97 MHz/ Stop 1 GHz

28.JUN.2018 17:09:47
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.22 dBm
Ref 29 dBm ~Att 20 dB SWT 2.5 ms 1.828525641 GHz
Ooff$et 14|[dB H
20
1 PK|
=G (10
LvVL
Lo
V\

D1 -13 d¢Bm

[ \ Fundamental test

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 28.JUN.2018 17:09:23

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -37.65 dBm
Ref 29 dBm “Att 10 dB SWT 105 ms 3.440000000 GHz
off$et 14|dB
20
1 PK]
10
LV
o
--10
D1 -13 ¢iBm
20
3DB
- -30
1
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Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 28.JUN.2018 17:09:04
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LTE Band 5:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.54 dBm

Ref 29 dBm “Att 20 dB SWT 100 ms 249.232435897 MHz

Offgset 14 |dB

|20
1 PK
MAXH [T
LvL
0
=10

D1 -13 d¢Bm

~-20

~-30

Fundamental test

1
At s P AR A At Mt st AN AR Lt L«\AW

~-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 28.JUN.2018 17:12:23

1 GHz - 10 GHz (1.4 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -41.36 dBm

Ref 29 dBm “Att 10 dB SWT 55 ms 2.512000000 GHz

Offgset 14 |dB

|20
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MAXH [T
LvL
0
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D1 -13 d¢Bm
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Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 28.JUN.2018 17:13:54
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.42 dBm
Ref 29 dBm “Att 20 dB SWT 100 ms 204.102564103 MHz
off$et 14|dB
20
1 PH]
[vAxH ST
LVL
o
F-10
D1 -13 d¢Bm
F-20
3DB
F-30
L a0 ‘ t Fundamental
1 test
WW ok Ardng] ITTTUSURTRT, 10 W0 TS PRV N YO WY TP b lihpnd
t--60
| -70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.JUN.2018 09:56:43

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -39.43 dBm
Ref 29 dBm “Att 10 dB SWT 55 ms 2.500000000 GHz
Ooff$et 14|dB
F20
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[vAxH ST
Lvi
o
F-10
D1 -13 d¢Bm
F-20
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F-30
1
L_s0 Y
Ad«x—uLAMﬂb”wW“”Jﬁﬁ,kymﬁ)LAJuﬁ~«Mn»wuqﬁuuhdkhwm:‘A" p sy AU A
F-50
k--60
| -70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 30.JUN.2018 09:58:33
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®

=
)

Date:

=
)

Date:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.31 dBm
Ref 29 dBm “Att 20 dB SWT 100 ms 429.503205128 MHz
Offget 14 |dB
20
10
LVL
Lo A ¢
-10
D1 -13 d¢Bm
F-20
3DB

Start 30 MHz 97 MHz/ Stop 1 GHz

30.JUN.2018 09:59:48

1 GHz - 10 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.27 dBm
Ref 29 dBm *Att 10 dB SWT 55 ms 2.500000000 GHz
Offset 14 |dB
[20
1o
LVL
o
~-10
D1 -13 ¢iBm
~-20
3DB
~-30
L_10 1
MWAL*W yrslp AP AR ) TN T ! Aot S S b gl )
~-60
| -70
Start 1 GHz 900 MHz/ Stop 10 GHz

30.JUN.2018 09:59:07

Fundamental
test
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30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.44 dBm
Ref 29 dBm “Att 20 dB SWT 100 ms 177.676282051 MHz
Ooff$et 14|dB
20
1 PK
MAXH ST |
LVL
O
F-10 -
D1 -13 ¢Bm
=20
=-30
F-40
Hb,:kjﬂ.u. R Al A M P L%w‘b-\w
prdletin bbb 1 Fundamental test
= -60:
[ -70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.JUN.2018 10:00:28

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.88 dBm
Ref 29 dBm *Att 10 dB SWT 55 ms 2.500000000 GHz
Offset 14 |dB
[20
MAXH [T
LVL
o
~-10
D1 -13 ¢iBm
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~-30
L_10 1
~-60
[-70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 30.JUN.2018 10:01:00
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LTE Band 7: (QPSK)
30 MHz - 1 GHz (5.0 MHz, Middle Channel)

<§§> “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -31.19 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 219.647435897 MHz
Offset 14 |dB
20
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X3 |10
LVL
—0-
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D1 -25 ¢Bm
1 3DB
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.JUN.2018 10:05:49

1 GHz - 3 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -41.40 dBm

Ref 29 dBm “Att 20 dB SWT 5 ms 2.865384615 GHz

Offgset 14 |dB
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Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 30.JUN.2018 10:07:00
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Date:

Date:

3 GHz - 26 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.02 dBm
Ref 29 dBm ~Att 10 dB SWT 135 ms 3.479166667 GHz
Offget 14|dB
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o
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W“"“‘" R o Va1 AV B e
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Start 3 GHz 2.3 GHz/ Stop 26 GHz
30.JUN.2018 10:08:00
.
30 MHz - 1 GHz (10.0 MHz, Middle Channel)
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -35.34 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 222.756410256 MHz
Offget 14 |dB
20
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o
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1 GHz - 3 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.40 dBm
Ref 29 dBm ~Att 20 dB SWT 5 ms 2.948717949 GHz
Ooff$et 14|[dB H
20
1 PK|
=G (10
LvVL
Lo
VL\\\\\\
-10
20 \
D1 -25 ¢iBm l
30

Fundamental test

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 30.JUN.2018 10:09:00

3 GHz - 26 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.75 dBm
Ref 29 dBm “Att 10 dB SWT 135 ms 3.221153846 GHz
off$et 14|dB
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X |10
Lvi
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D1 -25 ¢iBm
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Start 3 GHz 2.3 GHz/ Stop 26 GHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

Date:

Date:

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -35.21 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 218.092948718 MHz
Offget 14 |dB
20
10
LvL
- O-
- - 10
- - 20
D1 -25 ¢Bm
3DB
—-30

40
b by ,,j L).Uuu b bt At sk sl an ) At il

Adaha AN I Wuk M|

Start 30 MHz 97 MHz/ Stop 1 GHz

30.JUN.2018 10:10:00

1 GHz - 3 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42_.70 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 1.727564103 GHz
Ooff$et 14|[dB H
20
10
LvL
—0-

—-10

D1 -25 d¢Bm

Uiyt
W

—-60

-70

Start 1 GHz 200 MHz/ Stop 3 GHz

30.JUN.2018 10:10:31

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180515005-00D

Date:

Date:

3 GHz - 26 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.17 dBm
Ref 29 dBm ~Att 10 dB SWT 135 ms 24.525641026 GHz
off$et 14]|dB
20
10
LVL
Lo
-10
20
D1 -25 ¢iBm
308
30
- -40
1
fﬁ%ﬂ»ﬂﬂ}ﬂqﬂﬁ%A umApLAMAﬂNMHANLJu¢nMﬂmAJ&WUfnN&«muwAUMﬂwmﬂmﬂLﬂw&u
- -60
| -70
Start 3 GHz 2.3 GHz/ Stop 26 GHz
30.JUN.2018 10:10:51
.
30 MHz - 1 GHz (20.0 MHz, Middle Channel)
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -36.07 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 219.647435897 MHz
off$et 14|dB
20
10
LV
o
--10
20
D1 -25 ¢iBm
308
- -30

1

1

bl A.ul Attt e sthogon al it s o d i g i smd sl A s Jusha A g aphs An A
.

—-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

30.JUN.2018 10:12:27
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

1 GHz - 3 GHz (20.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.86 dBm

Ref 29 dBm “Att 20 dB SWT 5 ms 2.631410256 GHz

Offgset 14 |dB

20
1 PK]
X% 10
LvL
- O-
10 \

—-20 [ \
D1 -25 d¢Bm

Fundamental test
it AN ARAN s WMWMMMWW»«J Lot banteasons
- 50
- —60:
| -70
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 30.JUN.2018 10:11:53

3 GHz - 26 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.44 dBm
Ref 29 dBm ~Att 10 dB SWT 135 ms 25.078525641 GHz
offfet 14|dB
20
1 PK]
X |10
LV
- O-
—-10
- -20
D1 -25 ¢Bm
3DB
—-30
- 40
1
lag SYSUNW SRV (NPT TIN | SO 1 WWWWM
- - 60
| -70
Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 30.JUN.2018 10:11:15
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

LTE Band 17:
30 MHz — 1.0 GHz (5.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.34 dBm
Ref 29 dBm ALt 20 dB SWT 100 ms 479.246794872 MHz
Ooff$et 14|dB "
20
1 PK
MAXH [T —
\ LvL
0
~-10
D1 -13 ¢iBm
=-20:
=30
’ Fundamental test

F--40:
1
WMWWWI Nt nluw) LWMWMMW

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.JUN.2018 10:14:43

1 GHz - 10 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -46.18 dBm
Ref 29 dBm “ ALt 10 dB SWT 55 ms 3.538461538 GHz
Offset 14 |dB
20
MAXH JIEETe)
LVL
O
=10
D1 -13 ¢iBm
=20
DB
=30
k-a0
1
MWWWMWWMWW g il A A
=60
| -70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 30.JUN.2018 10:15:48
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.14 dBm

Ref 29 dBm *Att 20 dB SWT 100 ms 821.233974359 MHz

Offset 14 |dB

MAXH ISET}
\ LVL
o
F-10
D1 -13 ¢iBm
F-20
F-30
\ Fundamental test
F-40

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.JUN.2018 10:16:55

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.13 dBm
Ref 29 dBm *Att 10 dB SWT 55 ms 2.730769231 GHz
Offset 14 |dB
[20
MAXH [T
LVL
o
~-10
D1 -13 ¢iBm
~-20
DB
~-30
-40
1
Ao PRI VALY PN RV Py A
~-60
| -70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 30.JUN.2018 10:16:09
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 26 C
Relative Humidity: 48 %
ATM Pressure: 110.0 kPa

The testing was performed by Hill He on 2018-07-02.

EUT operation mode: Transmitting
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H

Frequency ll:zz(:i‘: ) Tlg::tzll: le . Cable | Antenna Azi(s;te - .
(MHz) (dBuV;; Deg%‘ee Height | Polar | Level | Gain (dBm) Limit | Margin

(m) | (H/V) | (dBm) (dB) (dB) (dBm) | (dB)

GSM Mode, Middle channel

225.31 36.97 220 1.8 H -60.0 0.31 0 -60.31 -13 47.31

225.31 36.40 165 1.7 \Y -60.6 0.31 0 -60.91 -13 47.91

1673.20 67.62 72 14 H -39.5 1.30 8.90 -31.90 -13 18.90

1673.20 65.17 57 1.9 \% -41.3 1.30 8.90 -33.70 -13 20.70

2509.80 60.01 171 1.8 H -43.5 2.60 10.20 -35.90 -13 22.90

2509.80 60.41 307 2.2 \Y -42.5 2.60 10.20 -34.90 -13 21.90

3346.40 52.11 264 1.3 H -48.2 1.50 11.70 -38.00 -13 25.00

3346.40 51.74 202 15 \% -48.6 1.50 11.70 -38.40 -13 25.40

WCDMA Mode, Middle channel

225.31 37.20 213 11 H -59.8 0.31 0 -60.11 -13 47.11

225.31 37.94 85 1.6 \Y -50.1 0.31 0 -59.41 -13 46.41

1673.20 55.48 354 15 H -51.6 1.30 8.90 -44.00 -13 31.00

1673.20 49.45 264 11 \% -57.0 1.30 8.90 -49.40 -13 36.40

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

30 MHz ~ 20 GHz:

PCS Band (Part 24E)

. Rx Antenna Substituted FCC Part 24E

Frequency l;z:&livne ! Tlg::t?:) te . Cable | Antenna A]l:i(:,l:lte - .
(MHz) (dBuV;; Deg%‘ee H(elght Polar | Level | "' Gain (Bm) Limit | Margin

m) | (H/V) | (dBm) (dB) (dB) (dBm) | (dB)

GSM Mode, Middle channel

22531 36.38 1 2.4 H -60.6 0.31 -60.91 -13 47.91

22531 36.32 63 11 \Y -60.7 0.31 -61.01 -13 48.01

3760.00 58.93 7 2.4 H -42.3 1.50 11.80 -32.00 -13 19.00

3760.00 64.24 333 1.3 \Y -36.5 1.50 11.80 -26.20 -13 13.20

5640.00 53.56 179 1.2 H -44.0 1.70 12.40 -33.30 -13 20.30

5640.00 52.11 141 15 \Y -45.1 1.70 12.40 -34.40 -13 21.40

WCDMA Mode, Middle channel

225.31 37.19 104 1.9 H -59.8 0.31 -60.11 -13 47.11

22531 37.11 196 1.8 V -59.9 0.31 -60.21 -13 47.21

3760.00 52.72 63 11 H -48.5 1.50 11.80 -38.20 -13 25.20

3760.00 56.01 141 1.6 \Y -44.7 1.50 11.80 -34.40 -13 21.40

7520.00 50.71 243 1.4 H -43.2 1.90 10.70 -34.40 -13 21.40

7520.00 48.35 221 1.2 \Y -45.2 1.90 10.70 -36.40 -13 23.40

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%vrfn) (dBm) (dB)
(dBpVv) Degree (m) (H/V) | (dBm) (dB) (dB)
Band 2, Middle channel
Test frequency range: 30 MHz ~ 20 GHz
225.31 36.40 32 1.6 H -60.6 0.31 0 -60.91 -13 47.91
225.31 37.09 292 11 V -59.9 0.31 0 -60.21 -13 47.21
3760.00 49.67 1 19 H -51.9 1.50 11.80 -41.60 -13 28.60
3760.00 53.1 25 2.0 \Y -48.0 1.50 11.80 -37.70 -13 24.70
5640.00 41.76 51 2.1 H -51.9 1.70 12.40 -41.20 -13 28.20
5640.00 41.91 329 2.2 V -51.4 1.70 12.40 -40.70 -13 27.70
Band 4, Middle channel
Test frequency range: 30 MHz ~ 18 GHz
225.31 36.61 263 1.6 H -60.4 0.31 0 -60.71 -13 47.71
225.31 36.44 313 2.1 V -60.6 0.31 0 -60.91 -13 47.91
3465.00 47.12 62 1.7 H -53.4 1.50 12.00 -42.90 -13 29.90
3465.00 46.35 19 19 V -54.9 1.50 12.00 -44.40 -13 31.40
5197.50 46.56 299 24 H -48.8 1.60 12.10 -38.30 -13 25.30
5197.50 48.02 56 2.1 \Y/ -46.8 1.60 12.10 -36.30 -13 23.30
Band 5, Middle channel
Test frequency range:30 MHz ~ 10 GHz
225.31 36.76 13 24 H -60.2 0.31 0 -60.51 -13 47.51
225.31 37.01 344 11 \Y/ -60.0 0.31 0 -60.31 -13 47.31
1673.00 48.96 10 1.3 H -58.1 1.30 8.90 -50.50 -13 37.50
1673.00 49.22 291 2.0 Vv -57.3 1.30 8.90 -49.70 -13 36.70
2509.50 44.27 68 2.2 H -59.3 2.60 10.20 -51.70 -13 38.70
2509.50 47.05 259 2.2 V -55.9 2.60 10.20 -48.30 -13 35.30
Band 7, Middle channel
Test frequency range: 30 MHz ~26 GHz
225.31 36.31 173 1.7 H -60.7 0.31 0 -61.01 -25 36.01
225.31 37.36 277 2.0 V -59.6 0.31 0 -59.91 -25 34.91
5070.00 48.96 175 2.3 H -48.9 1.60 12.10 -38.40 -25 13.40
5070.00 47.87 107 15 V -50.0 1.60 12.10 -39.50 -25 14.50
7605.00 53.49 102 1.8 H -41.7 2.10 10.50 -33.30 -25 8.30
7605.00 46.64 253 14 V -48.3 2.10 10.50 -39.90 -25 14.90
Band 17, Middle channel
Test frequency range:30 MHz ~ 10 GHz
225.31 36.33 148 2.1 H -60.7 0.31 0 -61.01 -13 48.01
225.31 37.22 157 1.0 V -50.8 0.31 0 -60.11 -13 47.11
1420.00 46.25 52 2.0 H -61.6 1.60 7.90 -55.30 -13 42.30
1420.00 45.41 222 1.8 \Y% -62.7 1.60 7.90 -56.40 -13 43.40
2130.00 43.51 258 1.5 H -58.6 1.30 9.70 -50.20 -13 37.20
2130.00 43.82 140 1.9 \Y -50.1 1.30 9.70 -50.70 -13 37.70
Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain
2) Margin = Limit- Absolute Level
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

FCC § 22.917 (a); § 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 24~25°C
Relative Humidity: 48~50 %
ATM Pressure: 100.5~101.0 kPa

The testing was performed by Hill He from 2018-06-21 to 2018-06-30.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Date:

Date:

.[F20
m}hfWRMﬁL LVL
10

Cellular Band, Left Band Edge for GSM (GMSK) Mode

*RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -17.87 dBm
Ref 34 dBm “Att 25 dB *SWT 500 ms 823.993589744 MHz
offfet 4.3 dB |

I P if k
D
/ ¥
i

e S

Center 824 MHz 200 kHz/ Span 2 MHz

21.JUN.2018 00:08:18

Cellular Band, Right Band Edge for GSM (GMSK) Mode

“RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -16.42 dBm
Ref 34 dBm “Att 25 dB *SWT 500 ms 849.019230769 MHz
Offfet 4.3 dB |
—30
20

F1A

—-10
D1 -13 I '1

B
PR,
; s

Ll ‘ MWWMMMT\HW

Center 849 MHz 200 kHz/ Span 2 MHz

21.JUN.2018 00:10:33
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

Cellular Band, Left Band Edge for EDGE Mode

® *RBW 5 kHz
*VBW 10 kHz

Ref 34 dBm *Att 25 dB *SWT 290 ms

Marker 1 [T1 ]
-22.84 dBm
823.996794872 MHz

Offget 4.% dB

1 g
/lNM“L

/1

D1 -13 ¢iBm /

[ 1
P

R ey

Center 824 MHz 200 kHz/

Date: 21.JUN.2018 00:21:22

Span 2 MHz

Cellular Band, Right Band Edge for EDGE Mode

® *RBW 5 kHz
*VBW 10 kHz

Ref 34 dBm “Att 25 dB “*SWT 290 ms

Marker 1 [T1 ]
-23.13 dBm
849.012820513 MHz

Offget 4.5% dB

|

N FY

D1 -13 ¢iBm J’ \
L

B A |

i \

~-50
- MNMWM
Center 849 MHz 200 kHz/ Span 2 MHz

Date: 21.JUN.2018 00:26:20

LvL

FCC Part 27, FCC Part 22H/24E

Page 113 of 175




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.
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Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -16.77 dBm
Ref 23.5 dBm ~Att 15 dB “SWT 600 ms 824.000000000 MHz
| ,,_Offtet 3.5 dB |
10
1 RV
VAXH /ﬂﬁ/ﬂﬁu\,~k~hﬂ n N -
- -10:
D1 -13 ¢Bm /’ \\
- - 20 /
—-30
WA/ 3DB
,k/J\JM
L _40 S—

—-70

Center 824 MHz

Date: 21.JUN.2018 01:38:49

1 MHz/ Span 10 MHz

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz -15.63 dBm
Ref 23.5 dBm *Att 15 dB *SWT 600 ms 849.000000000 MHz
| ,o_Offget 3.3 dB |
—10
1 RMEe
D B e e Y .
0// \
1o
D1 -13 dBm \
[ \/v‘
| _30 \1\"* e
\\ 30B
40
N —
—-50
—-60
—-70
Center 849 MHz 1 MHz/ Span 10 MHz

Date: 21.JUN.2018 01:37:41
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Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz -18.54 dBm
Ref 28 dBm ~Att 20 dB “SWT 300 ms 824.000000000 MHz
Ooffgset 3.5% dB
20
1 RV
MAXH Il eSS

LvVL

—-10
D2 -3 dBm / \\

\ 3DB

—-60

—-70
Center 824 MHz 1 MHz/ Span 10 MHz

Date: 21.JUN.2018 01:55:01

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

® *RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz -16.90 dBm

Ref 28 dBm *Att 20 dB *SWT 300 ms 849.000000000 MHz

Ooffget 3.5% dB

-20
1 RMi
10

’ .
D2 -3 dBm

—-50

—-70

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 21.JUN.2018 01:55:49
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

Date:

Date:

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

*RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz -18.06 dBm
Ref 28 dBm “Att 20 dB “SWT 300 ms 824.000000000 MHz
Ooffgset 3.5% dB
20

LvVL

- D2 -3 dBm / \
f \

—-20
/ 3DB
—-30

—-60

—-70

Center 824 MHz 1 MHz/ Span 10 MHz

21.JUN.2018 02:00:06

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

“RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz -17.53 dBm
Ref 28 dBm “Att 20 dB “SWT 300 ms 849.000000000 MHz
Ooffget 3.5% dB
20

. \
/0/ Y
D2 -[L13 dBm

—-50

—-70

Center 849 MHz 1 MHz/ Span 10 MHz

21.JUN.2018 01:59:16
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PCS Band, Left Band Edge for GSM (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -16.11 dBm

Ref 34 dBm “Att 25 dB *SWT 200 ms 1.849996795 GHz

off$et 4.3 dB |

[ A

| .
1 Ry
WAXH

LvL

D2 -3 dBm

20
f{ \hk( 308

i T,
WWWW %W

Center 1.85 GHz 200 kHz/ Span 2 MHz

Date: 21.JUN.2018 00:37:47

PCS Band, Right Band Edge for GSM (GMSK) Mode

® “*RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -17.53 dBm

Ref 34 dBm “Att 25 dB *SWT 500 ms 1.910025641 GHz

Offfet 4.3 dB |

1 RMis
YWM
A" | LVL

- -10
D2 -3 dBm } l{ T
o | MR\
/ 3DB

Center 1.91 GHz 200 kHz/ Span 2 MHz

3

Date: 21.JUN.2018 00:40:05
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Date:

Date:

PCS Band, Left Band Edge for EDGE Mode

“RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -19.78 dBm
Ref 34 dBm *Att 25 dB *SWT 500 ms 1.849983974 GHz
offfet 4.% dB |

~-10
D2 -[13 dBm [ \\\

i A

. MM W%
WW A

Center 1.85 GHz 200 kHz/ Span 2 MHz

21.JUN.2018 00:48:13

PCS Band, Right Band Edge for EDGE Mode

“RBW 5 kHz Varker 1 [T1 ]
“VBW 10 kHz -22.51 dBm
Ref 34 dBm “Att 25 dB “SWT 500 ms 1.910000000 GHz
offfet 4.3 dB |
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FG /
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D2 -[13 dBm \‘t\

~-20

L y
M“’r MN

Center 1.91 GHz 200 kHz/ Span 2 MHz

21.JUN.2018 00:50:27
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

PCS Band, Left Band Edge for WCDMA (BPSK) Mode

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -15.80 dBm
Ref 23.5 dBm “Att 15 dB “SWT 600 ms 1.850000000 GHz
| ,,_Offtet 3.5 dB |
10
1 RV
MAXH
/rf"""‘“ A e ““L“‘“““""“‘W»\ LvL

D1 -13 d¢Bm I \\

™| 308

—-70

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 21.JUN.2018 01:40:46

PCS Band, Right Band Edge for WCDMA (BPSK) Mode

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz -17.84 dBm
Ref 23.5 dBm *Att 15 dB *SWT 600 ms 1.910000000 GHz
| ,o_Offget 3.3 dB |
—10
1 RM|
P e . .
Lo \ !
4 \
D1 -13 dBm
/720
—-30
WWM 30B
B w\\\\,\
N
—-50
—-60
—-70
Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 21.JUN.2018 01:41:37
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Date:

Date:

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

*RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz -19.02 dBm
Ref 28 dBm “Att 20 dB “SWT 500 ms 1.850000000 GHz
Ooffgset 3.5% dB
20
10
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N / \

D2 -I13 dBm / \
/ \

3DB
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—-70

Center 1.85 GHz 1 MHz/ Span 10 MHz

21.JUN.2018 01:52:04

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

“RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz -20.33 dBm
Ref 28 dBm *Att 20 dB *SWT 500 ms 1.910000000 GHz
Ooffget 3.5% dB

20
10

LVL

f#”*Ww”km-‘~wuu~me\JMA»\
0¢{/ \\\
D2 -3 dBm \
L

— 120

30B
-30 \M

i o

40 %w%
--50 ATV
—-60
—-70
Center 1.91 GHz 1 MHz/ Span 10 MHz

21.JUN.2018 01:53:18

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

Date:

Date:

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

*RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -18.71 dBm
Ref 28 dBm “Att 20 dB *SWT 300 ms 1.850000000 GHz

Ooffgset 3.5% dB

20 H

LvVL

AN AAALIA

- / \
D2 -3 dBm
! |

—-20
e / 3DB

—-60

—-70

Center 1.85 GHz 1 MHz/ Span 10 MHz

21.JUN.2018 02:05:41

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

“RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz -18.40 dBm
Ref 28 dBm “Att 20 dB “SWT 300 ms 1.910000000 GHz
Ooffget 3.5% dB
20
10

_#Z[ D2 -3 dBm \

[ 30 ok
TP S

—-50

—-70

Center 1.91 GHz 1 MHz/ Span 10 MHz

21.JUN.2018 02:04:55
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

LTE Band 2:

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz -24_.31 dBm
Ref 29 dBm *Att 20 dB SWT 15 ms 1.849975962 GHz
Offget 14 |dB
20
- Ay s VW T, A
10 / VAR v haav4 = LVL
) / \\
- -10: 'ﬂ \
D1 -13 ¢Bm

| .
S

Center 1.85 GHz 300 kHz/ Span 3 MHz

30.JUN.2018 10:45:40

QPSK (1.4 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.96 dBm
Ref 29 dBm “Att 20 dB SWT 15 ms 1.910091346 GHz
Offset 14 |dB
20

ZO7WWWWMW "

D1 -13 dBm \
e

—-50

-70

Center 1.91 GHz 300 kHz/ Span 3 MHz

30.JUN.2018 10:49:37

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

<§§> “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -24.53 dBm
Ref 29 dBm “Att 20 dB SWT 15 ms 1.849990385 GHz
Ooff$et 14|[dB H
20
1 RV
=@ {10
/J'wmw*ww\nmw o
) / \
--10
D1 -13 ¢iBm / \\‘{
L 20 ]/ M
50
60
| -70
Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 30.JUN.2018 10:46:41

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.40 dBm
Ref 29 dBm *Att 20 dB SWT 15 ms 1.910024038 GHz
Offset 14 (dB
20
1 RVEe
X |10
LVL
) / \
*710" \
D1 -13 dBm
wzs/ \“l‘\l
% N 30B
L _ u“t\t\n
* wv\%
T luvh‘rhvu .A\/\W
—-50
—-60
| -70
Center 1.91 GHz 300 kHz/ Span 3 MHz

Date: 30.JUN.2018 10:48:56
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

<§§> “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -26.53 dBm
Ref 29 dBm ~Att 20 dB SWT 30 ms 1.849980769 GHz
Ooff$et 14|[dB H
20
1 RMEs
X3 |10
LvL
) f ‘
- -10: ’ \

D1 -13 d¢Bm / \
—-20

PN

3DB

R AMWM

Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 30.JUN.2018 10:52:50

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -25.36 dBm

Ref 29 dBm *Att 20 dB SWT 30 ms 1.910009615 GHz

Offgset 14 |dB

20
1 RMpe
X |10

|

D1 -13 dBm \
!720

—

LA 3DB

—-50

—-60

-70

Center 1.91 GHz 600 kHz/ Span 6 MHz

Date: 30.JUN.2018 10:51:06
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -27.94 dBm
Ref 29 dBm “Att 20 dB SWT 30 ms 1.849990385 GHz
Ooff$et 14|[dB H
20
1 RV
=@ {10
LvVL
) } \
--10 i T
D1 -13 ¢iBm / \
20
i 3DB
B VM
o g O
50
60
| -70
Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 30.JUN.2018 10:52:25

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -25.77 dBm

Ref 29 dBm *Att 20 dB SWT 30 ms 1.910009615 GHz

Offgset 14 |dB

20
1 RMpe
10

D1 -13 Bm l
I “\
]

3DB

—-50

—-60

-70

Center 1.91 GHz 600 kHz/ Span 6 MHz

Date: 30.JUN.2018 10:51:40
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

<§§> “RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.80 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 1.849983974 GHz
Ooff$et 14|[dB H
20
1 RV
=@ |10

. jf““ ““WW“‘W\

D1 -13 d¢Bm

3DB

]
/

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 30.JUN.2018 10:55:28

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.91 dBm

Ref 29 dBm *Att 20 dB SWT 5 ms 1.910016026 GHz

Offgset 14 |dB

20
1 RMpe
[vAXH I T
\ ' LVL
| |10 \
D1 -13 ¢Bm t
L
—-20

\l’. 3DB

—-50

—-60

-70

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 30.JUN.2018 10:57:26
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

<§§> “RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -21.85 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 1.849983974 GHz
Ooff$et 14|[dB H
20
1 RV
=@ |10

LvVL

D1 -13 ¢Bm { \

/ 3DB

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 30.JUN.2018 10:55:50

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.76 dBm

Ref 29 dBm *Att 20 dB SWT 5 ms 1.910016026 GHz

Offgset 14 |dB

20
1 RMpe
X |10

[ D1 -13 dBm \
20
& 3DB

—-50

—-60

-70

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 30.JUN.2018 10:56:56
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -28.33 dBm
Ref 29 dBm “Att 20 dB SWT 10 ms 1.849935897 GHz
Ooff$et 14|[dB H
20
1 RV
=@ {10
LvVL
boend o Ao TR | R P § A\h,l.v\
A} Wiy V
. [
| 10 ( \
D1 -13 ¢iBm /} \‘lt
20
3DB
--30
50
60
| -70
Center 1.85 GHz 2 MHz/ Span 20 MHz
Date: 30.JUN.2018 11:01:13
.
QPSK (10.0 MHz, FULL RB) - Right Band Edge
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.57 dBm
Ref 29 dBm “Att 20 dB SWT 10 ms 1.910032051 GHz
Off$et 14|dB
20
1 RMpe
10

T
[y
S}
N I
[

D1 -13 dBm
(720
I

i 3DB

o MK'M..

—-60

-70

Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 30.JUN.2018 10:59:31
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

<§§> “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -30.12 dBm
Ref 29 dBm ~Att 20 dB SWT 10 ms 1.849967949 GHz
Ooff$et 14|[dB H
20
1 RMEs
X3 |10

LvVL

Il s}
. et “”"”"*“’"“*““ﬁ\
|

|
T J \
i 1.

Center 1.85 GHz 2 MHz/ Span 20 MHz

Date: 30.JUN.2018 11:00:51

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “*RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -30.03 dBm

Ref 29 dBm *Att 20 dB SWT 10 ms 1.910032051 GHz

Offgset 14 |dB

20
1 RMpe
X |10
LVL

D1 -13 dBm \
7[20

|40 W%WW[

- ~iw
—-60
| -70
Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 30.JUN.2018 10:59:56
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

Date:

Date:

QPSK (15.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -22.82 dBm
Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.849951923 GHz
Ooff$et 14|[dB H
20

) )f“‘““"“"‘”‘““"’”“‘”‘““”“””w‘”““’\\

D1 -13 d¢Bm '{ \

Center 1.85 GHz 3 MHz/ Span 30 MHz

30.JUN.2018 11:02:46

QPSK (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.98 dBm
Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.910048077 GHz
Offset 14 |dB
20

D1 -13 dBm \\
;720
;‘L‘\.L.‘n A 30B

—-50 A

—-60

| -70

Center 1.91 GHz 3 MHz/ Span 30 MHz

30.JUN.2018 11:04:36
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180515005-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz
*VBW 500 kHz

Ref 29 dBm “Att 20 dB SWT 2.5 ms

Marker 1 [T1 ]
-27.28 dBm

1.849951923 GHz

Offgset 14 |dB

—20:

—10

e

(w‘w»wmm

LvVL

W»WW
|

D1 -13

]

3DB

T e

Center 1.85 GHz 3 MHz/

Date: 30.JUN.2018 11:03:07

Span 30 MHz

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

“RBW 200 kHz
“VBW 500 kHz

Marker 1

[ 1
-24.39 dBm

3DB

Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.910048077 GHz
Offset 14 (dB
—20
1 RVEe
10
— 110 \
D1 -13 dBm \
-20 L
Y
hmw
-0 %‘\\%
—-50
A
—-60
| -70
Center 1.91 GHz 3 MHz/ Span 30 MHz
Date: 30.JUN.2018 11:03:58
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180515005-00D

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz
*VBW 500 kHz

Ref 29 dBm “Att 20 dB SWT 2.5 ms

Marker 1 [T1 ]
-29.50 dBm

1.849935897 GHz

Offgset 14 |dB

—20:

—10

MW

wmwwwwml

D1 -13

T
|
i
o
|

e

Center 1.85 GHz 4 MHz/

30.JUN.2018 11:07:53

Span 40 MHz

QPSK (20.0 MHz, FULL RB) - Right Band Edge

“RBW 200 kHz
“VBW 500 kHz
SWT 2.5 ms

29 dBm *Att 20 dB

Marker 1 [T1 ]
-26.62 dBm

1.910064103 GHz

OFF: 14 (dB

— 110

o
|

D1 -13

—-50

—-60

-70

Center 1.91 GHz 4 MHz/

30.JUN.2018 11:05:37

Span 40 MHz

e

3DB

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -27.42 dBm
Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.849935897 GHz
off$et 14|dB H
20
10
LVL
) / \
--10 I T
D1 -13 ¢iBm / \
| o0 o
r 3DB
-30
40 W)WW‘\VM
LAM»'J
iz
--60
| -70
Center 1.85 GHz 4 MHz/ Span 40 MHz
30.JUN.2018 11:07:13

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -29.52 dBm
Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.910256410 GHz
Offset 14 |dB
20

Wwww
|
|

D1 -13 dBm \
20
3DB

r
H

--50 Ry

—-60

| -70

Center 1.91 GHz 4 MHz/ Span 40 MHz

30.JUN.2018 11:06:19

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

LTE Band 4:
QPSK (1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.23 dBm

Ref 29 dBm *Att 20 dB SWT 15 ms 1.709961538 GHz

Offset 14 |dB

—20

oA NN WA A

10 /, o) \
Lvt
o

—-10
D1 -13 dBm ” \

20 M ”Ilv
M’V/ 3DB

—-50

-70

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 30.JUN.2018 11:13:45

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.20 dBm

Ref 29 dBm *Att 20 dB *SWT 100 ms 1.755019231 GHz

Offgset 14 |dB

20
1 RMpe
10

T

e

D1 -13 ¢iBm
W \f
0 Bal Ay

3DB

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 30.JUN.2018 11:17:46

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -14 .34 dBm

Ref 29 dBm “Att 20 dB SWT 15 ms 1.709942308 GHz

Offgset 14 |dB

120 H

=4 (10 WO TRV WY P U A 'R WY

La s L TR
f LvVL

D1 -13 d¢Bm : P '\'

M 308

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 30.JUN.2018 11:14:31

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.03 dBm

Ref 29 dBm *Att 20 dB *SWT 100 ms 1.755009615 GHz

Offgset 14 |dB

20

[ggg D1 -13 dBm \\'

N“’\J\ 308

N P

—-50

—-60

-70

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 30.JUN.2018 11:16:33
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180515005-00D

Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.09 dBm
Ref 29 dBm “Att 20 dB SWT 30 ms 1.709894231 GHz
Ooff$et 14|[dB H
20
10
NWM\\MMK,W Ay o
) j \
--10
D1 -13 ¢iBm | |
20 1

3DB

Center 1.71 GHz 600 kHz/ Span 6 MHz

30.JUN.2018 11:21:34

QPSK (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz
“VBW 100 kHz
SWT 30 ms

Marker 1 [T1 ]

-18.22 dBm

29 dBm *Att 20 dB 1.755067308 GHz

OFF: 14 (dB

—20

—10

D1 -13

<

3DB

—-50

—-60

-70

Center 1.755 GHz 600 kHz/ Span 6 MHz

30.JUN.2018 11:18:48

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180515005-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.12 dBm
Ref 29 dBm ~Att 20 dB SWT 30 ms 1.709961538 GHz
Ooff$et 14|[dB H
20
1 RV
=G (10
LvVL
B }MUWWA}MMW k| VWL/\MM\
-10
D1 -13 ¢iBm ] |
1
[ M y
3DB
- -40
- -50
- -60
| -70
Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 30.JUN.2018 11:20:39

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz
“VBW 100 kHz

29 dBm *Att 20 dB SWT 30 ms

Marker 1 [T1 ]
-16.62 dBm

1.755019231 GHz

OFF: 14 (dB

—20

D1 -13

—-20

M\}MM 308

R

—-50

—-60

-70

Center 1.755 GHz 600 kHz/

Date: 30.JUN.2018 11:19:34

Span 6 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

<§§> “RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.34 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 1.709983974 GHz
Ooff$et 14|[dB H
20
1 RV
=@ |10

\

|
D1 -13 d¢Bm
/

i XFMWMMM\ L

3DB

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 30.JUN.2018 11:23:07

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.56 dBm
Ref 29 dBm *Att 20 dB SWT 5 ms 1.755032051 GHz
Offset 14 (dB
20
1 R
[VAXH I T
RV VOVITIR OV NP RPNY r*mﬂ*\ LV
L[ 10 w
D1 -13 dBm ‘h
xl
B A ol
MR‘] 30B
S0 v %Wh
— “V/\
—-50
- - 60
| -70
Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 30.JUN.2018 11:24:30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.32 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 1.709983974 GHz
Ooff$et 14|[dB H
20
1 RM|
=@ |10

MW Vv -awwﬂ\\ v

D1 -13 d¢Bm J

.Aum}"\l”"w M e

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 30.JUN.2018 11:23:28

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.11 dBm

Ref 29 dBm *Att 20 dB SWT 5 ms 1.755272436 GHz

Offgset 14 |dB

20

10
WWWWNWM\ vl

D1 -13 dBm k 1

oy,
[

3DB

—-50

—-60

-70

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 30.JUN.2018 11:24:06

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -24.45 dBm
Ref 29 dBm “Att 20 dB SWT 10 ms 1.709967949 GHz
Ooff$et 14|[dB H
20
1 RV
=@ |10
IV [V | wwMWULuu*yu.}A~—~uhk1 LVL
) /[- \
- - 10 ' \

D1 -13 diBm J L
--20
/"1 N WWW 30B

--30 TV eg

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 30.JUN.2018 11:27:11

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.84 dBm
Ref 29 dBm *Att 20 dB SWT 10 ms 1.755064103 GHz
Offset 14 (dB
20
1 RMpe
10
i gt s LXW IPYP R NWMLL.A, LVL
110 \\
D1 -13 dBm
! \1
-20
W’"\MM .
B T,
B w\"ﬂm
—-50
—-60
| -70
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 30.JUN.2018 11:25:39
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180515005-00D

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz
*VBW 300 kHz

Ref 29 dBm “Att 20 dB SWT 10 ms

Marker 1 [T1 ]
-21.15 dBm

1.709358974 GHz

Offgset 14 |dB

—20:

—10

T T
&

Wi ..AMJ.L\,A..\\

D1 -13

Center 1.71 GHz 2 MHz/

30.JUN.2018 11:26:44

Span 20 MHz

e

LvVL

3DB

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz
“VBW 300 kHz

29 dBm *Att 20 dB SWT 10 ms

Marker 1 [T1 ]
-18.38 dBm

1.755096154 GHz

OFF: 14 (dB

—20

bl

&
L

. L..%WM)

D1 -13

—-50

—-60

-70

Center 1.755 GHz 2 MHz/

30.JUN.2018 11:26:06

Span 20 MHz

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180515005-00D

Date:

Date:

QPSK (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -19.91 dBm
Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.709855769 GHz

off$et 14|dB H
20
L |
) / l
--10
D1 -13 ¢iBm 1 L
a
| o0 ki
Ahuﬂwhhuuhuv,kbd\v”1J¢AWL 3DB
-30
--40
--50
--60
| -70
Center 1.71 GHz 3 MHz/ Span 30 MHz
30.JUN.2018 11:28:23
QPSK (15.0 MHz, FULL RB) - Right Band Edge
“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -16.24 dBm
Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.755048077 GHz
Offset 14 (dB
20
[ 1 n
MWWMWMM\ vt
L[ 10 \
V D1 -13 ¢iBm |
20 L,'\Jhw/ VR filgnd
W 308
. Mww
o fl,
-50
-60
| -70
Center 1.755 GHz 3 MHz/ Span 30 MHz
30.JUN.2018 11:29:43
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -17.62 dBm

Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.709711538 GHz

Offgset 14 |dB

120 H

=G (10 1

|
: !

D1 -13 d¢Bm

Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 30.JUN.2018 11:28:46

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -15.93 dBm

Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.755961538 GHz

Offgset 14 |dB

20

D1 -13 Bm ‘ 1
= RV
Mwul( 3DB

—-50

—-60

-70

Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 30.JUN.2018 11:29:15

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

<§§> “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -23.27 dBm
Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.709423077 GHz
Ooff$et 14|[dB H
20
1 RS
4 |10 "
ol WM\}W\M\WM L
) ) ﬂ
L-10
D1 -13 ¢iBm F] }
| 20 1 ﬂ
) u..v.vAW 308
--30 Wﬁ;‘ —
I -50
I -60
| -70
Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 30.JUN.2018 11:32:39

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -19.48 dBm

Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.755064103 GHz

Offgset 14 |dB

J D1 -13 dBm

S0 p2 |
—-60
| -70
Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 30.JUN.2018 11:30:45

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -21.82 dBm

Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.708269231 GHz

Offgset 14 |dB

120 H

- “’““”””M“”\\

,f |
01 -13 i / I
v

=G (10

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 30.JUN.2018 11:32:09

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -17.59 dBm

Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.755833333 GHz

Offgset 14 |dB

20
1 RMpe
10

|
|

J D1 -13 dBm

o “M'WM
] VM
o V%E‘L

—-60

3DB

-70

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 30.JUN.2018 11:31:23
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

Band 5:

®

Date:

Date: 30.JUN.2018 11:44:07

QPSK (1.4 MHz, FULL RB) - Left Band Edge

Ref 29 dBm

“Att 20 dB

*RBW 30 kHz

Marker 1

*VBW 100 kHz

SWT 15 ms

[t1 1]

-22.32 dBm

823.985576923 MHz

Offgset 14 |dB

20

e

A WAL At ey

\ L

o

~-10

\

D1 -13 d¢Bm

~-20

|
L

L_30 Wk,
BT

Center 824 MHz

30.JUN.2018 11:42:12

300 kHz/

Span 3 MHz

QPSK (1.4 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz

Marker 1

“VBW 100 kHz

[t1 1]

-18.71 dBm

Ref 29 dBm *Att 20 dB SWT 15 ms 849.057692308 MHz
Offset 14 |dB
F20
Lio— o iy P
( \ R
i // \g
o7 "
D1 -13 d¢Bm
1
h
b-30 “{Mm
L 0 Wl
=50
-60
[ -70
Center 849 MHz 300 kHz/ Span 3 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180515005-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

®

*RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]

-24.08 dBm

W 3DB

Ref 29 dBm “Att 20 dB SWT 15 ms 823.740384615 MHz
offfet 14|dB
k20
1 RV
IEG -10 /Aunlm._llm..rm,'\ \pA Al "L-'\"“""““
Lo H[ &\
kF-10
D1 -13 {iBm '[! \\
k-20 -

Center 824 MHz

Date: 30.JUN.2018 11

:42:56

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

Ref 29 dBm

“Att

20 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 15 ms

Marker 1 [T1 ]

-18.67 dBm

849.057692308 MHz

Offgset 14

dB

Ay

A Ay,

10 / AAn 4

LvL

./

Wy,

F-40

A

Center 849 MHz

Date: 30.JUN.2018 11

143:41

300 kHz/

Span 3 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -27.88 dBm
Ref 29 dBm “ ALt 20 dB SWT 30 ms 823.990384615 MHz
off$et 14|dB "
|20
-
10
I l LVL
i j \
=10 [ H

L D1 -13 ¢iBm / ’V
]

Center 824 MHz 600 kHz/ Span 6 MHz

Date: 30.JUN.2018 11:46:36

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -23.71 dBm

Ref 29 dBm “Att 20 dB SWT 30 ms 849.028846154 MHz

Offgset 14 |dB

|
!

D1 -13 ¢iBm \
]/-zo I

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 30.JUN.2018 11:45:05
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 KkHz Marker 1 [T1 ]
“VBW 100 kHz -28.51 dBm
Ref 29 dBm “Att 20 dB SWT 30 ms 823.990384615 MHz
off§et 14[dB "
20
-
10
LVL
F}MMMMNMWMMMW\WM\
i J k
F-10 I [
D1 -13 ¢iBm ’ \
F-20 [{
3DB
-30 i
k--40, MWW
k-50
F-60
| -70
Center 824 MHz 600 kHz/ Span 6 MHz

Date: 30.JUN.2018 11:46:14

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -24.03 dBm

Ref 29 dBm “Att 20 dB SWT 30 ms 849.009615385 MHz

Offgset 14 |dB

k20
VAXH [EETeY MMW M -
;{_: D1 -13 ¢iBm \‘\L
|

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 30.JUN.2018 11:45:38

FCC Part 27, FCC Part 22H/24E

Page 149 of 175




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180515005-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.75 dBm
Ref 29 dBm “ ALt 20 dB SWT 5 ms 823.983974359 MHz
off$et 14|dB "
|20
-
10

~-10

D1 -13 ¢iBm

. [““ 1

3DB

Center 824 MHz 1 MHz/

Date: 30.JUN.2018 11:47:54

Span 10 MHz

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.56 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 849.016025641 MHz
Offset 14 |dB
20
1 RM
MAXH ST}
M~ A i A A A LVL
10 Kh
/ D1 -13 ¢iBm R
=20
" DB
F-30 A
F--40 ‘\‘\l“'A W
=50
-60
[ -70
Center 849 MHz 1 MHz/ Span 10 MHz

Date: 30.JUN.2018 11:49:34
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

®

2 rd

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.11 dBm
Ref 29 dBm “ ALt 20 dB SWT 5 ms 823.983974359 MHz
off$et 14|dB "
|20
10

. Jf““ I g i T

~-10

D1 -13 ¢iBm

3DB

Center 824 MHz 1 MHz/ Span 10 MHz

30.JUN.2018 11:48:16

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.90 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 849.016025641 MHz
Offset 14 |dB
20
10
WWMM‘A&] LVL
Ff10 \
! D1 -13 ¢iBm
L
=20
DB
=30 Aaauieil "“‘\,IJ\M“HV\MM
Lo M
=50
-60
[ -70
Center 849 MHz 1 MHz/ Span 10 MHz

30.JUN.2018 11:49:08
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -27.24 dBm
Ref 29 dBm “ ALt 20 dB SWT 10 ms 823.967948718 MHz
off$et 14|dB "
|20
-
10

. FMM’WW%

D1 -13 ¢iBm (‘ \
~-20

j 3DB
~-30

AuM‘MDIWWMW

;‘/;;“’I 1

Center 824 MHz 2 MHz/ Span 20 MHz

Date: 30.JUN.2018 11:52:15

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.04 dBm

Ref 29 dBm “Att 20 dB SWT 10 ms 849.032051282 MHz

Offgset 14 |dB

MAXH JEET

| m — Jw‘*\ LVL
D1 -13 ¢iBm |
5 |

Center 849 MHz 2 MHz/ Span 20 MHz

Date: 30.JUN.2018 11:50:50

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

®

2 rd

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.48 dBm
Ref 29 dBm “ ALt 20 dB SWT 10 ms 823.967948718 MHz
off$et 14|dB "
|20
10
L LVL
Al sl Y| S Y WA
i J ‘
=10 ] \
D1 -13 ¢Bm J \
=20
ﬂ 3DB
=30

Center 824 MHz 2 MHz/ Span 20 MHz

30.JUN.2018 11:51:52

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -27.31 dBm
Ref 29 dBm “Att 20 dB SWT 10 ms 849.032051282 MHz
offfet 14[dB
20
k10
SPPORIGH SN STV Y P Nﬂi'dw e
F110 k
D1 -13 giBm \
ffzo
|
DB
F-30

Center 849 MHz 2 MHz/ Span 20 MHz

30.JUN.2018 11:51:20

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

LTE Band 7:

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.56 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 2.499967949 GHz

Offgset 14 |dB

—20:

—10

Lo /
—-10

D1 -13 d¢Bm / H‘

[ M””““”““““””‘“\\

Center 2.5 GHz 1 MHz/ Span 10 MHz

30.JUN.2018 13:12:38

QPSK (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.66 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 2.570016026 GHz
Offset 14 |dB
20
Jwbhﬁﬁﬁvﬂhvdhuﬂn~JMnANVJ~mﬁWLl\ LvL
D1 -13 (¢iBm \
I
B i
»HJMJ\AA\ 308
[ m”ﬂ“%
--40
--50
-60
| -70
Center 2.57 GHz 1 MHz/ Span 10 MHz

30.JUN.2018 13:14:54
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.91 dBm
Ref 29 dBm ~Att 20 dB SWT 5 ms 2.499983974 GHz
Ooff$et 14|[dB H
20
1 RV
=G (10
LVL
Mmmmw
) } \
-10
D1 -13 ¢iBm /, \\
20
308
| 30 f" | I\MN\}\ ’
- -50
- -60
| -70
Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 30.JUN.2018 13:13:44

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.98 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 2.570016026 GHz
Off$et 14|dB
20
1 RV
10
Lvi
R AN i f \,-w\mwﬂ
L |10 \\
D1 -13 ¢iBm
[—20
308
| WM VI FEI T )
R TN
o %
- -50
60
| -70
Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 30.JUN.2018 13:14:23
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180515005-00D

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz
*VBW 300 kHz

Ref 29 dBm “Att 20 dB SWT 10 ms

Marker 1 [T1 ]
-25.94 dBm

2.499967949 GHz

Offgset 14 |dB

—20:

e

—10

LvVL

D1 -13

— 1 |

|
\

\\ 3DB

Center 2.5 GHz 2 MHz/

30.JUN.2018 13:18:59

Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz
“VBW 300 kHz

29 dBm *Att 20 dB SWT 10 ms

Marker 1 [T1 ]
-23.07 dBm

2.570032051 GHz

OFF: 14 (dB

—20

D1 -13

_______
T

3DB

Mol

—-50

—-60

-70

Center 2.57 GHz 2 MHz/

30.JUN.2018 13:16:47

Span 20 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.48 dBm
Ref 29 dBm ~Att 20 dB SWT 10 ms 2.499935897 GHz
Ooff$et 14|[dB H
20
1 RMEs
X3 |10
LvL
- O

quMd_JWJMMmM
|

I
I

D1 -13 d¢Bm [

1
j 3DB

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 30.JUN.2018 13:18:35

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.78 dBm
Ref 29 dBm *Att 20 dB SWT 10 ms 2.570032051 GHz
Offset 14 (dB
20
1 RV
10
LVL
—+10 \l
D1 -13 dBm \
j‘(ZG
!
K‘ 308
B U"""“"’"“"mew
- 40 MW‘”‘\.L@ A
—-50
—-60
| -70
Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 30.JUN.2018 13:17:52

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

Date:

Date:

QPSK (15.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -19.74 dBm
Ref 29 dBm “Att 20 dB SWT 2.5 ms 2.499663462 GHz
Ooff$et 14|[dB H
20

\

| i
/

D1 -13 d¢Bm

14 =

T Mw 308

Center 2.5 GHz 3 MHz/ Span 30 MHz

30.JUN.2018 13:20:48

QPSK (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -20.04 dBm
Ref 29 dBm *Att 20 dB SWT 2.5 ms 2.570048077 GHz
Offset 14 |dB
20
10

ﬂ D1 -13 {iBm
--20 W
\Ndm“wd“”“\wLAkﬂrx 308

—-50

—-60

-70

Center 2.57 GHz 3 MHz/ Span 30 MHz

30.JUN.2018 13:22:41

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -23.17 dBm
Ref 29 dBm ~Att 20 dB SWT 2.5 ms 2.499951923 GHz
Ooff$et 14|[dB H
20
10
WWMWW o
) ’ ﬂ
10 T !
D1 -13 ¢iBm Y
20
3DB
50
--60
| -70
Center 2.5 GHz 3 MHz/ Span 30 MHz
30.JUN.2018 13:21:22

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -22.78 dBm
Ref 29 dBm *Att 20 dB SWT 2.5 ms 2.570817308 GHz
Offset 14 |dB
20

bk Jr Ao, o ) wuﬂHw\ LVL

D1 -13 ¢iBm
f{zo

—-50

—-60

-70

Center 2.57 GHz 3 MHz/ Span 30 MHz

30.JUN.2018 13:22:07
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180515005-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

<§§> “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -25.15 dBm
Ref 29 dBm ~Att 20 dB SWT 2.5 ms 2.499294872 GHz
Ooff$et 14|[dB H
20
1 RMEs
= (10

LvVL

|

D1 -13 d¢Bm

T
|
i
o
— 1 [

Center 2.5 GHz 4 MHz/ Span 40 MHz
Date: 30.JUN.2018 13:25:55

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -21.88 dBm

Ref 29 dBm *Att 20 dB SWT 2.5 ms 2.570320513 GHz

Offgset 14 |dB

20
1 RMpe
X |10

|

D1 -13 dBm
f(fZO

T

—-50

—-60

-70

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 30.JUN.2018 13:23:48
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180515005-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

Ref 29 dBm

“Att 20 dB

*RBW 200 kHz
*VBW 500 kHz
SWT 2.5 ms

Marker 1 [T1 ]

-25.79 dBm
2.499935897 GHz

e

LvVL

3DB

Offget 14 (dB
—20-
1 RMEs
X3 |10
) ( (
—-10: } \
D1 -13 Bm ] \
—-20: r/
- -30:

Center 2.5 GHz

Date: 30.JUN.2018 13:25:32

4 MHz/

Span 40 MHz

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

Ref 29 dBm

*Att 20 dB

“RBW 200 kHz
“VBW 500 kHz
SWT 2.5 ms

Marker 1 [T1 ]

-22.98 dBm
2.570384615 GHz

dB

offfet 14
20
1 RMpe
10

Wm%mwmw\

D1 -13
//»20

P

R

Ay

3DB

—-50

gy,

—-60

-70

Center 2.57 GHz

Date: 30.JUN.2018 13:24:46

4 MHz/

Span 40 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180515005-00D

LTE Band 17:

®

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz
*VBW 100 kHz

Marker 1

[11 1
-19.43 dBm

e

Ref 29 dBm “Att 20 dB SWT 5 ms 703.983974359 MHz
off§et 14|dB
k20
Lo )
f¢Vv«,A.AALJLmMNﬁLuquaxN»Jlukbdm-JvNAL“i L

i f \
F-10

D1 -13 diBm ] |
I--20
F--30

Center 704 MHz

30.JUN.2018 13:30:06

1 MHz/

Span 10 MHz

QPSK (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.04 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 716.016025641 MHz
Offset 14 |dB
20
1
*“ﬂwﬂﬂdquubhxbv‘ﬁh¢vﬁdmhk\ LV
10 \
J D1 -13 ¢iBm
L
F-20
DB
F-30: \‘_w‘lwl\n ) IIMM\“MM
[ WWM
-50
-60
[ -70
Center 716 MHz 1 MHz/ Span 10 MHz

30.JUN.2018 13:31:49
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.29 dBm

Ref 29 dBm *Att 20 dB SWT 5 ms 703.983974359 MHz

Offset 14 |dB

B FM_WMMM» WM i
) \

~-10
D1 -13 ¢iBm l ]‘

~-20

Center 704 MHz 1 MHz/ Span 10 MHz

Date: 30.JUN.2018 13:30:46

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.87 dBm
Ref 29 dBm *Att 20 dB SWT 5 ms 716.016025641 MHz
Offset 14 |dB
[20
G-
F10
WMMM\ Lvi
10 \\
}, D1 -13 ¢iBm
~-20
\h DB
™ W%
[ — '“M
~-50
~-60
| -70
Center 716 MHz 1 MHz/ Span 10 MHz

Date: 30.JUN.2018 13:31:25
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180515005-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.04 dBm
Ref 29 dBm “Att 20 dB SWT 10 ms 703.967948718 MHz
off§et 14|dB
20
1 RV
F10

, (/‘""“ ! e

D1 -13 ¢iBm / \
~-20

Center 704 MHz 2 MHz/ Span 20 MHz

Date: 30.JUN.2018 13:34:24

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -25.17 dBm

Ref 29 dBm *Att 20 dB SWT 10 ms 716.032051282 MHz

Offset 14 |dB

20
1 RV
F10

T
=
S}
[ —T |

D1 -13 ¢iBm
‘\1720
L

L so .

Center 716 MHz 2 MHz/ Span 20 MHz
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.53 dBm
Ref 29 dBm “Att 20 dB SWT 10 ms 703.967948718 MHz
off§et 14|dB
20
1 RV
F10

| |
—t J k

Center 704 MHz 2 MHz/ Span 20 MHz

Date: 30.JUN.2018 13:33:59

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -27.82 dBm

Ref 29 dBm *Att 20 dB SWT 10 ms 716.032051282 MHz

Offset 14 |dB

20
1 RV
F10

r*“"‘"”“‘"““““”“‘““*”““‘l”w\

*]10
D1 -13 ¢iBm

=50

Center 716 MHz 2 MHz/ Span 20 MHz
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FCC § 2.1055; § 22.355; § 24.235; §27.54; - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to 822.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

25 to 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 1.5 2.5 2.5
928 t0 929. 5.0 N/A N/A
929 to 960. 1.5 N/A N/A
2110 to 2220 10.0 N/A N/A

According to 824.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Test Data

Environmental Conditions

Temperature: 26 °C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Hill He on 2018-07-04.

EUT operation mode: Transmitting

Test Result: Compliance

. Please refer to the following tables.

Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
©C) Supplied Error Error —
(Vo) (Hz) (ppm)
-30 10 0.011953 2.5
-20 -18 -0.021516 25
-10 13 0.015539 2.5
0 -15 -0.017930 2.5
10 3.8 6 0.007172 2.5
20 8 0.009563 2.5
30 -5 -0.005977 25
40 3 0.003586 2.5
50 -6 -0.007172 25
- V min.= 3.6 -7 -0.008367 25
V max.= 4.35 16 0.019125 25
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EDGE Mode
Middle Channel, f,=836.6MHz
e | Jo | PR |
(Voo) (Hz) (ppm)
-30 9 0.0105 2.5
-20 10 0.0116 2.5
-10 7 0.0089 2.5
0 10 0.0118 25
10 3.8 7 0.0081 2.5
20 8 0.0099 2.5
30 8 0.0096 2.5
40 7 0.0089 2.5
50 10 0.0116 2.5
- V min.= 3.6 9 0.0111 2.5
V max.= 4.35 8 0.0101 2.5
WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
©C) Supplied Error Error —
(Vo) (Hz) (ppm)

-30 -7 -0.008367 2.5
-20 -5 -0.005977 25
-10 4 0.004781 2.5
0 -3 -0.003586 2.5
10 3.8 2 0.002391 2.5
20 -11 -0.013148 2.5
30 15 0.017930 25
40 -17 -0.020320 2.5
50 -9 -0.010758 2.5
V min.= 3.6 -1 -0.001195 2.5
% V max.= 4.35 -4 -0.004781 2.5
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PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
C) Supplied Error Error Result
(Vo) (Hz) (ppm)
-30 13 0.006915 pass
-20 -9 -0.004787 pass
-10 10 0.005319 pass
0 1 0.000532 pass
10 3.8 12 0.006383 pass
20 8 0.004255 pass
30 -9 -0.004787 pass
40 16 0.008511 pass
50 3 0.001596 pass
- V min.= 3.6 0.002660 pass
V max.= 4.35 -7 -0.003723 pass
EDGE Mode
Middle Channel, f,=1880.0 MHz
Temperature | . ppiia Twor | Brer | Resui
(Vo) (Hz) (ppm)

-30 15 0.0078 pass
-20 16 0.0087 pass
-10 14 0.0073 pass
0 15 0.0081 pass
10 3.8 16 0.0087 pass
20 15 0.0079 pass
30 15 0.0080 pass
40 14 0.0074 pass
50 14 0.0073 pass
- V min.= 3.6 14 0.0077 pass
V max.= 4.35 16 0.0087 pass
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WCDMA Mode
Middle Channel, f,=1880.0 MHz
Temperaure | Votagesuppted | RIS | PR |
(Hz) (ppm)
-30 1 0.000532 pass
-20 10 0.005319 pass
-10 7 0.003723 pass
0 -3 -0.001596 pass
10 3.8 4 0.002128 pass
20 5 0.002660 pass
30 -2 -0.001064 pass
40 -12 -0.006383 pass
50 6 0.003191 pass
- V min.= 3.6 9 0.004787 pass
V max.= 4.35 16 0.008511 pass
LTE:
QPSK:
Band 2:
20.0 MHz Middle Channel, f,=1880 MHz
Temperaure | VotageSuppted | RIS | PR |
(Hz) (ppm)
-30 -5 -0.002660 pass
-20 -4 -0.002128 pass
-10 -7 -0.003723 pass
0 1 0.000532 pass
10 3.8 -4 -0.002128 pass
20 -3.13 -0.001665 pass
30 3 0.001596 pass
40 6 0.003191 pass
50 -6 -0.003191 pass
V min.= 3.6 -6 -0.003191 pass
> V max.= 4.35 2 0.001064 pass
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Band 4:
20 MHz Bandwidth
Power - -
S I R R N I i I s
(Vo)
-30 1710.401 1754.596 1710 1755
-20 1710.429 1754.591 1710 1755
-10 1710.428 1754.591 1710 1755
0 1710.423 1754.589 1710 1755
10 3.8 1710.419 1754.592 1710 1755
20 1710.419 1754.590 1710 1755
30 1710.416 1754.589 1710 1755
40 1710.417 1754.588 1710 1755
50 1710.413 1754.583 1710 1755
V min.= 3.6 1710.416 1754.585 1710 1755
2 V max.= 4.35 1710.421 1754.582 1710 1755
Band 5:
10.0 MHz Middle Channel, f,= 836.5SMHz
Teml()oecr)ature Voltag(; f:)pplied Frg}.l:s:cy Frg}:ﬁ:ﬂlcy (II;III)IIlrllt)
(Hz) (ppm)
-30 1 0.001195 2.5
-20 -2 -0.002391 2.5
-10 4 0.004782 2.5
0 2 0.002391 2.5
10 3.8 3 0.003586 2.5
20 0.64 0.000765 2.5
30 -2 -0.002391 2.5
40 -5 -0.005977 2.5
50 -6 -0.007173 2.5
V min.= 3.6 5 0.005977 2.5
2 V max.=4.35 -4 -0.004782 2.5
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Band 7:
20 MHz Bandwidth
Temperature SP"WI‘,* | F, Fu FyLimit | Fy Limit
(C) Uppie (MHz) (MHz) (MHz) (MHz)
(Voo)
-30 2500.532 2560.655 2500 2570
-20 2500.530 2560.651 2500 2570
-10 2500.529 2560.648 2500 2570
0 2500.524 2560.651 2500 2570
10 3.8 2500.523 2569.650 2500 2570
20 2500.522 2560.655 2500 2570
30 2500.521 2569.650 2500 2570
40 2500.522 2560.653 2500 2570
50 2500.519 2569.651 2500 2570
’s Vmin=36 | 2500515 2560.647 2500 2570
Vmax.=435 | 2500.519 2560.649 2500 2570
Band 17:
10 MHz Bandwidth
Temperature Sll:"wlei: q Fp Fu FyLimit | Fy Limit
(C) PP (MHz) (MHz) (MHz) (MHz)
(Voo)
-30 704.402 715.533 704 716
-20 704.416 715.532 704 716
-10 704.414 715.530 704 716
0 704.412 715.527 704 716
10 38 704.414 715.531 704 716
20 704.415 715.531 704 716
30 704.412 715.528 704 716
40 704.415 715.524 704 716
50 704.414 715.526 704 716
’s V min.= 3.6 704.418 715.527 704 716
Vmax=435 | 704.420 715,531 704 716
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LTE:
16QAM:
Band 2:
20.0 MHz Middle Channel, f,=1880 MHz
Temperaure | VotageSuppted | PRI | PR |
(Hz) (ppm)
-30 -5 -0.002660 pass
-20 -2 -0.001064 pass
-10 -4 -0.002128 pass
0 2 0.001064 pass
10 38 -3 -0.001596 pass
20 -3.54 -0.001883 pass
30 1 0.000532 pass
40 4 0.002128 pass
50 -8 -0.004255 pass
V min.= 3.6 -7 -0.009043 pass
2 V max.= 4.35 5 0.007979 pass
Band 4:
20 MHz Bandwidth
Temperature SE;:)VE: ; F, Fu F,Limit | Fy Limit
C) Voo) (MHz) (MHz) (MHz) (MHz)
-30 1710.409 1754.591 1710 1755
-20 1710.406 1754.594 1710 1755
-10 1710.407 1754.594 1710 1755
0 1710.402 1754.590 1710 1755
10 3.8 1710.402 1754.589 1710 1755
20 1710.398 1754.592 1710 1755
30 1710.396 1754.588 1710 1755
40 1710.399 1754.587 1710 1755
50 1710.402 1754.588 1710 1755
” V min.= 3.6 1710.406 1754.589 1710 1755
V max.= 4.35 1710.407 1754.593 1710 1755
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Band 5:

Band 7:

10.0 MHz Middle Channel, f,=836.5MHz
Tem[()aecr)ature Voltag(; i:)pplied Frgg(e):cy Fr]e;}::::cy (I;)l:::lt)
(Hz) (ppm)

-30 1 0.001195 2.5

-20 -2 -0.002391 2.5

-10 4 0.004782 2.5

0 2 0.002391 2.5

10 3.8 3 0.003586 2.5

20 0.52 0.000622 2.5

30 -1 -0.001195 2.5

40 -5 -0.005977 2.5

50 -7 -0.008368 2.5

V min.= 3.6 15 0.017932 2.5

% V max.= 4.35 6 0.007173 2.5

20 MHz Bandwidth
Temperature sl;ggﬁgd F, Fy FyLimit | Fy Limit
cC) (Voo) (MHz) (MHz) (MHz) (MHz)

-30 2500.535 2569.653 2500 2570
-20 2500.557 2569.654 2500 2570
-10 2500.560 2569.652 2500 2570
0 2500.564 2569.651 2500 2570
10 3.8 2500.567 2569.654 2500 2570
20 2500.564 2569.658 2500 2570
30 2500.566 2569.660 2500 2570
40 2500.570 2569.663 2500 2570
50 2500.570 2569.660 2500 2570
’s V min.= 3.6 2500.572 2569.657 2500 2570
V max.= 4.35 2500.576 2569.655 2500 2570
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Band 17
10 MHz Bandwidth
Temperature Szgg&: q FL Fu F_Limit | Fy Limit
C) Voo) (MHz) (MHz) (MHz) (MHz)
-30 704.442 715.530 704 716
-20 704.440 715.533 704 716
-10 704.440 715.534 704 716
0 704.440 715.538 704 716
10 3.8 704.438 715.539 704 716
20 704.434 715.544 704 716
30 704.435 715.540 704 716
40 704.434 715.543 704 716
50 704.431 715.546 704 716
2% V min.= 3.6 704.429 715.541 704 716
V max.= 4.35 704.427 715.538 704 716

#hxdk* END OF REPORT *#*%%*
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